v 1}

n #
\“'. |

358

Models 220, 222, 224 &
444 Compact Tractors
S/N’S & After

Parts Catalog A1278




MODELS 220, 222, 224 & 444

COMPACT TRACTORS

i FHIGE §1.00 220 S/N 9674235 & AFTER
222 S/N 9681170 & AFTER
224 S/N 9676354 & AFTER
444 S/N 9677449 & AFTER
Parts Catalog A1278

RINTE,
2500 9-75 *,°




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

Lo TR
TRACTOR MODEL AND
® " SERIAL NUMBER

MODEL, SERIAL AND
FICATION NUMBER

oA((\Q

TRACTOR MODEL DESIGNAT &%\\ ENGINE MODEL DESIGNATIONS
L\
NV
Q) K-241-A C20181 ENGINE, SPEC. NO. 46708D
220 TRACTOR ({b 9 USED S/N 9674434 AND AFTER
a— K-301-A C19027 ENGINE
222 TRACTO@\\ USED S/N 9681220 TO S/N 9690544
— & K-301-A C20182 ENGINE, SPEC. NO. 475290D
'S USED S/N 9690544 AND AFTER
294 TRAGTOR K-321-A C20183 ENGINE, SPEC. NO. 60258D
USED S/N 9676483 AND AFTER
4 TRAGTOR K-321.A C20183 ENGINE, SPEC. NO. 60258D

USED S/N 9677610 AND AFTER

SERIAL NUMBERS

When using this catalog, notice the reference to
serial numbers of various components noted here and

listed in the ‘“‘description’” copy. By referring to
correct serial numbers, proper parts identification
will be assured.




GENERAL INFORMATION

Indexes

This parts Catalog is arranged for easy identification of
Genuine CASE Service Parts. An alphabetical index is
provided at the front of this Catalog to locate the major
groups or assemblies. A numerical index at the rear of the
Catalog gives the part numbers and the pages on which
they are described.

llustrations

All parts are illustrated in “Exploded Views'' which
show the individual parts in their normal relationship to
each other. Reference numbers are used in the illustra-
tions. These numbers correspond to those in the ‘’Refer-
ence Number’” column and are followed by the part
number, description and quantity required.

Indented Descriptiozg\o

indented parts in the descriptive list are a part of the preceding asse
The quantity shown in the "Number Required”’ column is the
indented in descriptive list. In this case the quantity shown i

assembly.

Orders

Orders should plainly specify correct part number, full
description, quantity required, machine model and engine
model, machine and engine serial numbers, method of
shipment and shipping address.

Changes

When changes to the machine make it necessary,
revised pages for this book will be issued. The revised
pages will be issued with the same page number as those
they replace and the “issue” number and date will be
advanced.

It is imperative that revised Parts Book pages be in-

serted into their respective Parts Books as soon as received.
Failure to do so will lead to confusion and defeat the

purpose of the book. @

b-assembly.

REF. PART NO. REQ'D

A 55159 CYLINDER-A TEAr STEEIING . o vt e it i e s e e e e e e 1
28 A 56208 SOCK srearcylinder . ... e e 1
29 A 55956 PTG - adjusting, socket assy . . .. v ottt i e e 1
30 A 55957 SEAT -socket ball o . o o e e e e 2
31 A 56210 % SPRING -socket . ..ottt e e e 1
32 A 56209 @ SEAT - 50Cket SPring. « v v v it i e e e 1
33 G 45175 @ LAMP ASSY - SOCKET 3SSY + . 4 v o v e e e e e e e e e et e e 1

16- 836 BOLT - 1/2” x 2-1/4" NoF . hex. . . e e e e et e e e 1
34 132- 104 PIN - cotter, 3/16" X 3. . . o e e e e 1
35 A 55889 STUD - ball, socket & cylinder . ... vt e e e e e e, 2
36 13- 410 BOLT - 174" x 5/8" N.C. L hBX. o vt e vt et e e e e e e e 4
37 92- 4 LOCKWASHER - 1/4"” SAE . . . ..o e e i 4

Terms “Right Hand"” and “’Left Hand’"

“Right Hand"" and “’Left Hand’' sides of this machine are determined by standing at the rear of the unit and facing in the

direction of forward travel.

-

parts used on a machine except where parts are
umber required for the preceding assembly or sub-



.l

ALPHABETICAL INDEX

ENGINE SECTION
220 224 220
222 444 222
Page Page

AirCleaner . .......... 5B ... b Filter, Breather ... .. 7 ... ...
Battery ............. 61 .......... 61 Flywheel ......... 1719 ........
Belt, Starter-Generator . . . 25 ..., 25 FuelPump ........ 2527 ........
Breaker Contacts .. ..... 63 .......... 63 Fuel Strainer. ...... 25 ........
Breather, Crankcase .. ... 7 ... 9 Fuel System . ...... 25 ...,
Camshaft . ........... 7 .. 9 Gasket Kits. .. ..... 23 ...,
Carburetor . .......... 2527 ... 25-27 Governor ......... 2 ........
ConnectingRod ....... 1113 ... ... 15 Muffler ,......... 5 .......
Crankshaft .. ......... M13 ... 15 OilPan .......... 1719 ........
Cylinder Block, . ....... 1719 ... . 21 Piston ...... 1113 ........
CylinderHead . . ... .. Lo 17119 L. 21 Pulley, Clutch/=3. 2y . 31-33 . .......
Electrical System .. ,.... 6163 .......... 61-63 Spark Plug—=330 . . 61 ........
Engine Block & Starter-Geera 5759 ........

AttachingParts . ... 1719 .. ........ 21 Tank,(Fliel=". . .. .. 25 ........
Exchanger, Heat ....... 49 . ......... 49 rottie 29 ...
Exhaust System . ....... 5 ... ... 5 S e 7 oo,
Fan................ 33 ... 33 @

G@TOR SECTION

Axle,Front .................0 %&\ Ce 39 Instruments .. ......coveneeonnens
Axle,Rear ................ N>- - eene 47 J17 HydraulicPTO ................
Baffles & Shrouds ......... : Q ........ 25 K19 Flow Control Valve Kit .. ........
Brakes ........... e @ .......... 43 Models D8 & D10 Wheel Weights. . .....
Control-Speed . . . ...... (Vv ... . ... 55 Model H26 Three Point Hitch. . ........
Decals ............ AN/, 65 Model F27 Three Point Hitch Adapter .. ..
Electrical System . . /A 7). o v v v v e i i 61-63 Model H22 & H24 Sleeve Hitch, . . . ... ..
Fenders . . .. .. /) ittt e e 37 Model H13 WeightBox . . . . ..........
Frame ....... @ ................... 35 Model H18 Counterweight
Grille........ X it i i e 35 Brackets. . ..............c...
Hitch. . ... i e e 45 Model J30 Hydraulic Lift ............
Hood. . ... .. ... it it ii i 35 Mounts, Engine . . .. ... ... ununn.
Hydraulics .. ...... .00t 49 Pulley Clutch . ....... ... ...

Coupling, Pump Drive. . ... ............ 49-53 Seat,Operator’s. . . . ... o v iiivnnenn

Hoses, Lines & Fittings . . .............. 49 SteeringWheel & Gear. . . .. ... v v v

Motor, HydraulicDrive . . . .. ........... 49.55 TailLamp.......... it ninnann.

PUMP. . .. s e e e e e 49-53 Tool BOX ..ottt i et it et it e e

Valve,Control. . . . ...... v innennn 4953 Transmission. . . ... ...t nnnnnnann

Valve Control Linkage ................ 55 Wheels, Front& Rear . . . . ... ..o vv..
Implement Lift Lever . . .. ................. 45



INSTALL WITH
INTAKE HOLES
FACING DOWN
——




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 5

AIR CLEANER

REF. PART NO. DESCRIPTION REQ'D
1 KO 237895 AIR CLEANER ASSEMBLY (includesitems 4,6 & 10) ............. 1
2 129- 409 NUT -wing NC 1/4" . L .o i ittt e e it i et e ettt ananenn 1
3 KO 275341 GASKET -airhorm. . ..ttt i i sttt ittt et e s nnnnanes 1
4 NSS COVER - air cleaner (Order KO237848). . ... ... i i i it et e nnnn 1
5 A 70090 ELEMENT -aircleaner . . ... oo vt ittt et i et s v e s nnsesas 1
6 NSS BASE - air cleaner (Order KO237424) . ... v i i it i it iianan 1
7 177- 94 SCREW - fillister head 10-32 x 5/16" . . . . vt v v ittt ittt s in e 3
8 195- 512 WASHER - plain 3/16" . . . ... ittt ittt ettt e s nn e 3
9 KO 237421 PRE-CLEANER ... ... i ittt ittt ittt i it et e enanen 1

10 KO 237423 GASKET -cover,aircleaner . ..........tiiiiinennnnnnnnnnns 1

EXHAUST SYSTEM
1 C 19053 MUFFLER - exhaust, {includes C19449clamp) . . . . . o v vt vt vt v e v v ns 1
2 C 19213 PIPE -engineexhaust . . . .. ...ttt it it enenensnnnnan 1
3 113- 207 BOLT - 3/8" x 1" hex NC 1
4 195- 525 WASHER-3/8"plain . ............. ... 1
b 192- 21 LOCKWASHER - 3/8" ... it ienenns A 1
6 129- 103 'NUT3/8"hex.NC . ........covu... Q > 1
7 111- 256 BOLT -5/16" x 1-1/4" round head NC . /7NN o v i it e e e s 1
8 C 19449 CLAMP -muffler . . .......... . @ ................... 1
9 192- 20 LOCKWASHER 5/16” ....... XXQ ..................... 1
10 129- 102 NUT-5/16"NChex ....... NN + « v e ... 1

Printed in U.S.A. May, 1974






-
m
m

= O0OWOONOOOHAWN=

- -

14
156
16
17
18
19
20
21
22
23
24
25
26
26
27
28
29

37
38
39
40
41
42
43
44
45
46
47
48
49
49
50
51
52

Printed in U.S.A.

PART NO. DESCRIPTION REQ'D
25- 104 NUT-1/4" " NCheX ... ...t ereceecesaransnnsrnesontanenos 1
92- 4 LOCKWASHER-1/4" . .......ccecvas e e 1
KO 275220 STUD -valve COVEr . . .. i v i s s st sonnstensorasnnannssns 1
KO 275143 (000 V4 =12 TR 1 1Y S 1
KO 231032 SEAL-breather ... ......ccevceneccuononnannes eeee e 1
KO 235048 GASKET -breatherplate ,.........cconuvercnnnnrananenanns 1
KO 235118 FILTER-breather . . ... ... oueeenncncnansrrnsaannnsenssas 1
KO 235117 BAFFLE -breather .. .. ... ..ot eenevirsnnonnennassonnssan 1
KO 235047 REED -breather . ... ........ousneeseccenncaronansrnsanss 1
KO 235631 PLATE -breather, . ... ... cuveeeeeaeuseerentnrassassoeans 1
KO 275144 GASKET -valve COVer . , . . ... ittt i innssseanacansenenens 1
220 CAMSHAFT AND VALVES
KO 235826 VALVE -@XNaust . .o oo v eemnremeasaseesssasasnenssnssens 1
KO 235008 VALVE -intake . .......ccocinneennn, 1
KO 230170 INSERT - exhaust valve seat 1
KO 235007-S GUIDE-valve . . .. .ot it ieeeansnnas . 2
KO 235011 SEAT -valvespring ...........0c0.. 2
KO 235010 SPRING-valve . .. .covveeennnn \ 2
KO 230011 RETAINER - valve spring . . . . . .. @ .................... 2
KO 240013 LOCK - valve retainer . ..... .\Xo ....................... 4
KOD 235327 LIFTER ASSEMBLY . ... /o Nt et v et st naasanssncassna 2
NSS SCREW - tappet adjustin . .......................... 1
NSS LIFTER -valve . . . . % 1
KOE 235646 CAMSHAFT ASSEMBL. 1
KO 275066 SPACER - camshg DOE UAR
KO 275067 SPACER - ca UAR
KO 235053 PIN - cams 1
KO 232770 SPRING <4c 1
KO 230266 INSE ’%% valve seat 1
@ CAMSHAFT AND VALVES
KO 235826 E-@XNAUSE .+ o vt s eianenenenreneacasnneanannnnns 1
KO 23500 ALVE - iNtake . .. i o ittt tean s nsnaasannaans 1
KQ 230 B% INSERT -exhaustvalveseat ..........cctiviemerrnvvecnnnsns 1
KO GUIDE -valve . . . v ittt ettt venansnsassnnsenssssasns 2
KO 5 SEAT -valve spring . ... .vvevesesonoennennnnsananennnsas 2
KO 2 0 SPRING -ValVe | .ttt vttt e tesneaerneeacerssnnnnssnnsnnns 2
KO 230011 RETAINER-valve spring ... ....c.ceuerinnnonasenenoanssans 2
KO 240013 LOCK -valveretainer . .........ouostvmecetosannnsassnaneness 4
KOD 235327 LIFTER ASSEMBLY | ..ottt it tie ettt can st arrsns 2
NSS SCREW -tappetadjusting .. .......cccueinevnnrvaanesannaes 1
NSS LIFTER-valve . ... ittt iiicciennannns e e e 1
KOE 235646 CAMSHAFT ASSEMBLY . ... ... .ttt it annnoneanannns 1
KO 275066 SPACER -camshaft, 005", . .. .. ... . ittt rnnnantvnnvens UAR
KO 275067 SPACER -camshaft, 010", . ... ... . ittt it earens ... UAR
KO 235053 PIN-camshaft . .......oininnnnii iy |
KO 232770 SPRING-actuating . .......'vieesncnnnsseaneasonnsnanns 1
KO 230265 INSERT -intakevalveseat. . . ... ... ..o annnnnvnannns 1

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 7

220 AND 222 CRANKCASE BREATHER

May 1975






s
m
m

0 OO NOOTE WN -

—_

14
15
16
17
18
19
20
21
22
23
24
25
26
27
27
28
29

Printed in U.S.A.

PART NO. DESCRIPTION

25- 104 NUT - 1/47 NCReX .ottt et e e e e e e e e e e e et e e e e
92- 4 LOCKWASHER - 1/47 . . ... i e e e e
KO 275220 STUD -valve cover . . .. ... i ittt e e e
KO 275143 COVER -valve. . ... ittt et it e s et e e ie e
KO 231032 SEAL -breather. . . ... .. ittt i e e
KO 235048 GASKET - breatherplate. . . . . ... ... 0ttt iieeennnn
KO 236118 FILTER -breather . . . .. .. e ettt i e e e e
KO 235117 BAFFLE -breather. . . .. ... . .. .. e
KO 235047 REED - breather . ... ... it ittt i ettt ee e
KO 235631 PLATE - breather . . . ... ... . . .. . i
KO 275144 GASKET -valvecover. . . ........... e

KO 237672 VALVE -exhaust . ... ... . .. . . ittt
KO 235582 VALVE -intake ... ... it it i it i i e et eiee e
KO 230170 INSERT - exhaust valve seat

KO 235007-S GUIDE -valve . . . ... ... ... .. ... .

KO 235011 SEAT -valvespring .. ............

KO 235168 SPRING -valve ... ............

KO 230020 ROTATOR - valve {Furnished in pairs @ ...............
KO 240013 LOCK -valveretainer . .. ... Q0N .. =7 it ittt iii et
KOD 235327 LIFTER ASSEMBLY .. ... \ 0 .................
NSS SCREW - tapped adjusting .................

NSS LIFTER -valve . ... (( s
KOE 235646 CAMSHAFT ASSEMB D
KO 232770 SPRING - actuatif N
KO 275066 SPACER - camsha L e e e e e e e e
KO 275067 SPACER -camshlaft\XJT0" . . . ... i i e e e e
KO 235053 PIN - cams NN 24 ) 7 A
KO

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

224 AND 444 CRANKCASE BREATHER

224 AND 444 CAMSHAFT AND VALVES

230265 INSEKQ/g’)@IV- SEAL. . L. e

......

- ) el ek e e wd =3 e

cC
S a PP s m a NNNNONNRKN = = -

May, 1974






CASE 220, 222, 224 AND 444 COMPACT TRACTORS 1

220 CRANKSHAFT, PISTON — CONNECTING ROD

REF. PART NO. DESCRIPTION REQ'D
1 NSS PISTON AND ROD ASSEMBLY (Std.size) ..........ccvvou... " 1
2 KO 235287 RING SET - piston (For oversize,seeitem 16). ... ... ... ... ... .. 1
3 NSS RING - top compression . . ......cou it rnnnnsononns 1
4 NSS RING - 2nd compression (Includesexpander) . ............... 1
5 NSS RING - oil (Includesexpander). .. .. ... iii e nenannnn 1
6 KOA 235611 PISTON ASSEMBLY (For oversize,seeitem 15) . ... ... ......... 1
7 KO 235004 RETAINER -piStON PIN . .o iv vt v ittt iee e s e nicaaenoas 2
8 KO 235572 PIN - PIStON. &« v vt it it et s esmaesssensasnacanrsnannns 1
9 NSS PISTON . ..t i e it et ittt 1

10 - KOA 235139 CONNECTING ROD ASSEMBLY (For undersize, see item 18). ... ... 1

11 KO 235003 WASHER -special . ... ... ittt e i ittt s s stncae s 2

12 92- 6 LOCKWASHER. . . ... ittt ittt it i e st anecn s 2

13 KO 236611 SCREW -cap,connectingrod. . . ... ...t vivinnernnns 2

14 NSS ROD-connecting . .. .. viine s einenenenenaansonsas 1

15 KOA 235569 PISTON ASSEMBLY - .010" Oversize. . . . . v vt v i e s e ien s v ennnnnn 1

15 KOA 235571 PISTON ASSEMBLY - .020"” Oversize. . . . . v ot v v v et e s cnenanennas 1

15 KOA 235616 PISTON ASSEMBLY - 030" 0versize. . . . v .o vt v vnein it ianeneans 1

15 KOA 235567 PISTON ASSEMBLY - .003" oversize (order KO 7 standard ring set) . 1

16 KO 235288 RING SET - piston .010" oversize. ....... AN A 1

16 KO 235289 RING SET - piston .020” oversize . . . . .« 7N & e e e v v v e eecnannn 1

16 KO 235290 RING SET - piston .030" oversize. . . .coN ) v v v v i eeen e n 1

17 KO 2356573 PIN - piston, .005" oversize . . . . ... - @ .................... 1

18 Cc 18101 CONNECTING ROD ASSEMBL¥ NQ10™urdersize. . . . .. oo vuvvvn-. 1

19 R 16287 OIL SEAL - crankshaft rear . . \ O 1

20 40035 BEARING - crankshaftball . .({. N\ .. .o i it i i i e en s 2

21 W 5063-S KEY - 1/4" Sq. x 3/4" (Pu ng) 1

22 KOB 236364 CRANKSHAFT. .. ... 1

23 A 27001 KEY - flat 3/16" x 3/, 1

24 C 18097 OIL SEAL - crank 1

25 C 18095 WASHER - 5/8" 1

26 131- 309 NUT - spegja 1

Printed in U.S.A. May 1975






3
m
m

OO~ HEWN =

PART NO.

NSS
KO 235889
NSS
NSS
NSS
KOA 235827
KO 235811
KO 235803
NSS
KOA 237344
KO 235003
92- 6
KO 236611
NSS
KOA 235865
KOA 235866
KOA 235867
KOA 235864
KO 235890
KO 235891
KO 235892
KO 235868
c 18102
R 16287
40035

KOB 235949
A 27001
Cc 18097
Cc 18095
131- 309

N\ O
BEARING - crankshaft ball N
w 5063-S KEY - 1/4" Sqg. x 3/4" (Pllng) ..................

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

222 CRANKSHAFT, PISTON — CONNECTING ROD

DESCRIPTION

PISTON AND ROD ASSEMBLY (Std.size) ................
RING SET - piston (For oversize, see item 16) ............
RING -top compression . .. ...vveeeeneroennnaenns
RING - 2nd compression (Includes expander) . ..........
RING - oil {Includesexpander) . . ... ... .............
PISTON ASSEMBLY (For oversize, see item 15) .. ... e
RETAINER -pistonpin . ... ... ... s
PIN-piston. . . ... i e e
PISTON . ...ttt it it i i ettt it et naan

CONNECTING ROD ASSEMBLY (For undersize, see item 18)

WASHER -special .. ..... .. 0t iiiien s
LOCKWASHER . . ... it it it ittt ittt teeaanennn
SCREW -cap,connectingrod . . .. .......0iiuunannnn..
ROD-connecting . ..........ccvvitrrcivnnnnnrnsss

PISTON ASSEMBLY - .010" oversize
PISTON ASSEMBLY - .020" oversize
PISTON ASSEMBL.Y - .030" oversize

PISTON ASSEMBLY - .003" oversize (order KO235889 standard ring set) .

RING SET - piston .010" oversize
RING SET - piston .020" oversize
RING SET - piston .030" oversize
PIN - piston .005" oversize. . ... .. 7
CONNECTING ROD ASSEMBLA - .0 Undersize
OIL SEAL - crankshaft rear . . X

CRANKSHAFT.....

WASHER - 5/8/

NUT - speci B/8 " NF. . .. it e

.....

KEY - flat 3/16" x (x4=3/8" (Flywheel)...............
Oll. SEAL - cranks L

.....

13

REQ'D

— et e d ok et D) e S e e e md e e =3 =D NN e e N S e e e e -

May 1975






CASE 220, 222, 224 AND 444 COMPACT TRACTORS 15

224 AND 444 CRANKSHAFT, PISTON — CONNECTING ROD

REF. PART NO. DESCRIPTION REQD
1 NSS PISTON AND ROD ASSEMBLY (Std.size) ......vvvenenrnnrnns 1
2 KO 236763 RING SET - piston {For oversize, see item 2 L) 1
3 NSS RING - tOp COMPIESSION .« o v v v v v e me s o cant e 1
4 NSS RING - 2nd compression {Includes expander) . ... ......cov-. 1
5 NSS RING - oil (Includesexpander) . ..« o oo v vvenvamer e 1
6 KOA 237401 PISTON ASSEMBLY (For oversize, see item 18) ..... e e e e 1
7 KO 235811 RETAINER - piston Pin o o ovv v e v anenoeneanr o 2
8 KO 235803 PIN - PISTOM. « ¢ v vvvasar s s aaasas s sasnne s 1
9 NSS PISTON &« o vt s et te e e annaa e ssaaa e 1

10 KOA 237344 CONNECTING ROD ASSEMBLY (For undersize, see item 18). v e v n - 1

11 KO 235003 WASHER -special . oo e v v evmnneenamnnnresnannscen 2

12 92- 6 . LOCKWASHER - 3/8" . . i it earceaa s e 2

13 KO 236611 SCREW -cap, connecting rod . .« v v vvveon s s memorn e 2

14 NSS ROD - CONNECHING. « + v et v aevers s nmnsma s m s ams s 1

15 KOA 237403 PISTON ASSEMBLY - .010" oversize ... ... .o 1

15 KOA 237404 PISTON ASSEMBLY -.020” oversize . ... ... ccoovcavnn s 1

15 KOA 237405 PISTON ASSEMBLY - .030" oversize .. ... P R 1

16 KOA 237402 PISTON ASSEMBLY - .003" oversize (order K@236763 standard ring set) . 1

16 KO 236764 RING SET - piston .010" oversize ..... N 1

16 KO 236765 RING SET - piston .020" oversize ... N 1

16 KO 236766 RING SET - piston .030" oversize . -\ - 3) % vorevenoerereees 1

17 KO 235868 PIN - piston .005" oversize. . . . . . . JR N P 1

18 C 18102 CONNECTING ROD ASSEM - .@hdersize ................. 1

19 R 16287 OIL SEAL - crankshaft rear . NN - o v e ‘ 1

20 40035 BEARING - crankshaft ball (SN oo v v in v i e e 2

21 w 5063-S KEY - 1/4" Sq. x 3/4" { PliNg). o oo 1

22 KOB 237034 CRANKSHAFT . . o)) e e v v iamee s inan s nes 1

23 A . 27001 KEY - flat 3/16" X1-3/8" (Flywheel}. . . ..o e innenn 1

24 C 18097 OIL SEAL -crapl(SHaftfront . .. oo v v e 1

25 C 18095 WASHER -B/87 T . it it tiaera s 1

26 131- 309 NUT -4p B/8 NF & it i it 1

Printed in U.S.A. May 1975



16




Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 17
220 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO. DESCRIPTION REQ'D
1 C 21814 SPACER -cylinderhead . ... ... .ciuitininernrneennnroneas 6
2 KO 270158 BOLT -cylinderhead . . . v ov e neesenreeneesnaeennnennnnnns 3
3 KO 270889 WASHER -cylinderhead. . . ... oo v it e in et iiiannrenrsnvans g
4 KO 236675 HEAD -cylinder ................. e e a e e 1
5 KO 237658 GASKET-head. .. ..c.voiiiiuneninrencannensanaansnsnns 1

7 KOB 236303 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,

rod assembly, camshaft, valves, bearingsand plate} . . . . ... ........ 1
8 KOA 235871 BLLOCK ASSEMBLY - cylinder, standardbore. ... ................ 1
9 KO 230170 INSERT -exhaust valve. . . v v v vt vee s eeceva s sanaaesnnns 1
9A KO 230265 INSERT -intake valveseat, . . . . ...t e innvortneeccnnns 1
10 KO 235007-S GUIDE -valve « v v ittt it ettt i et it a s a s 2
11 KO 235125-S SHAFT -stubgovernor . . . ..o iv it vt anrerennonecaannns 1
12 C 18103 BEARING - needle, governorshaft .............c0tiiieeensnnn 1
13 41- 18 PLUG -exXpansion . ..........vtremennnnnssonnnstnnnansnss 1
14 113 206 BOLT-3/8"x1-1/4"NChexplated. . .. ...t iennennns 4
15 192- 21 LOCKWASHER -3/8"plated. . . .. . i v ittt i i i en e annnnnns 4
16 KO 235025 GASKET -camshaft CoOVEr . . . . v v v vt n s tnnenn s anansnnnsnon 1
17 KO 235026 COVER -camshaftgear. . ............ 1
18 192- 19 LOCKWASHER - 1/4"" plated. . . ...... 4
19 113- 6 BOLT-1/4" x 1/2”" NCplated . . . ... 4
20 KO 235353 GASKET -oilpan ............ 1
23 KO 237808 BASE -oilpan........... - @ 1
24 192- 21 LOCKWASHER - 3/8" plateda )\, - .5 4
25 61- 616 BOLT - 3/8” x 1" NC socket h e e 4
26 C 14399 PLUG-oildrain .. ..... (.00 N\ i i ittt et ettt i s s ese s e 1
27 R 16287 OIL SEAL - crankshaft 7 A 1
28 40035 BEARING -crankshaftbati’ ). . . . ... ... i i i 2
29 KO 235757 GASKET - shim, i late 010" .. .. it ittt e e, 1

29 KO 235070 GASKET -shimp @10 ). © ...t ettt i ittt et tiee s enaanans UAR
30 205- 27 whghole . ........... ittt e 1
31 C 22034 | PLATE -DBARE . )) . « « + s e vt ettt et et et 1
32 192- 21 LOCKWASHMER>S/8"plated. . ... ... .t ciieetiinneennn 4
33 113- 207  BOLRIAE/BEX1"NCplated .. ... ...ttt i iiaarnen 4
34 (o 18097 = OM-SEAL<crankshaftfront , ... .. ...... .. ...t iiiiinann 1
35 KO 235818 @ ERYWHEEL . ........ 0ttt ittt iiieeeninnnnananans 1
36 195- 545 ASHER -special, plated . .. ....... ... .00ttt inerrnnnnn 1
37 131- 309 JT-special, Marsden . . ... ... ...t iniinrernnnneannnns 1
38 Cc 149 DIPSTICK ASSEMBLY . . ... i i i i ettt e i e ee e 1
39 A O RING -dipstick. . vt it i i s i et st e e 1
42 KO 2 STRAP - ifting . .. it ittt ittt e s vttt e e e 1
43 Cc NIPPLE -oil drainextension .. .........c.oiiiiiiinnennnnnnne 1
44 C 06 GASKET -plug,oifdrain . .. ... ... ... .0ttt inanenn 1
45 221- 1412 ELBOW -street . . .. i v ittt it ettt te et s s e naeannnaennns 1
46 129- 143 NUT-3/8'NChex.jam .............. ettt et 6
47 129- 103 NUT - 3/8 NC hEX & .ttt it ittt nsetnestneeneeeneeenn 6
48 192- 21 LOCKWASHER - 3/8" . .. ittt iieti ettt innennanenas 9
49 KO 237277 STUD -cylinderhead . ... ... ...ttt iitrnnrnnnnnnnns 6

May 1975 -



18




REF.

NOEWN -

9A

10
11
12
13
14
15
16
17
18
19
20
23
24
25
26
27
28
29
29
30
31
32
33
34
35
36
37
38
39
42
43
44
45
46
47
48
49

PART NO.
C 21814

KO 270158
KO 270889
KO 237670
KO 237658
KOB 236293

KOA237127-S
KO 230170
KO 230265
KO 235007-S
KO 235125-S
C 18103
41- 18
13- 206
192- 21
KO 2356025
KO 235026
192- 19
13- 6
KO 235353
KO 237808
192- 21
61- 616
C 14399
R 16287
40035
KO 235767
KO 235070
205- 27
c 22034
192- 21
13- 207
C 18097
KO 235818
195- 545

KO 2

c

C 13906
221- 412
129- 143
129- 103
192- 21
KO 237277

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 19

222 ENGINE BLOCK AND ATTACHING PARTS

DESCRIPTION REQ'D
SPACER -cylinderhead ... ... ... cuitiieiiiannans

BOLT - cylinder head

HEAD - cylinder . ..

3/8'x1-1/2"NChex . . . oo oo e i i v i e e ns

6

3

WASHER -cylinderhead .......... ... ctiuiirneeanonn 9
1

1

GASKET -head ...

BLOCK ASSEMBLY -
rod assembly, camshaft, valves, bearings and plate) . . . ... e
BLOCK ASSEMBLY -
INSERT -exhaustvalve. . . . .o v ittt ent e tantananssnaenns
INSERT -intake valveseat. . . ... .. ev s cmnnnecrnnaansen

GUIDE -valve . ..

SHAFT -stubgovernor . . . . .. it riie e aanens
BEARING - needle, governorshaft .. .......... .o

PLUG - expansion . .

BOLT-3/8"x 1-1/4" NChexplated ...... . vvuierirnevanns
LOCKWASHER-3/8"plated . . . .. ... ittt it
GASKET -camshaft cover . . . . ...ttt i ittt et s aaaa s
COVER -camshaftgear. . .. ............

LOCKWASHER - 1/4" plated. . ........

BOLT-1/4" x 1/2”" NCoplated. ... ..

GASKET - oil pan ..
BASE -oilpan. . ...

LOCKWASHER - 3/8" plated . ., - @
BOLT - 3/8” x 1" NC socket head\\.. &
OIL SEAL - crankshaft re ' ............................

BEARING - crankshaf ]

PLUG - oil drain ...

GASKET - shim, bea
GASKET - shim, @

)

STRAP - Jifting . ...

NIPPLE -oil drainextension . . ... ......ciieerenennneennnnss
GASKET -plug,oildrain. . ... ...ttt e it i s mmae s eses

ELBOW - street . ...

NUT-3/8"NChex, Jam . . .. ittt i teeeeaesaerannanaasnnnss

NUT - 3/8" NC hex .
LOCKWASHER - 3/8
STUD - cylinder head

A8 HER -special, plated ... ... ... i e e
131- 309 NUT -special, Marsden . . .. ... ..ot e
C 1495 @DIPSTICK ASSEMBLY . - - e v e eee e e et e e e e ie e
A 273%

“O"RING -dipstick, .. v vt it st e it a e

....................................

cylinder, short {Includes crankshaft,

cylinder,standardbore. . . .. ...... .. ...

....................................

C
c)(oo’o)ﬂ-—\ﬂ—l—\_l—'hdd_Lbb_\—l)o’)[\)_\dh.bd-—lbbd_l.h.hﬂ-—ldw—l—d—l—\

3

-

May 1975



20




REF.

Noga,s,wNn =

10
11
12
13
14
15
16
17 .
18
19
20
21
22
23
24
25
26
27
28
29
29
31
32
33
34
35
36
37
38
39
42
43
44
45
46
47
48
49

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

224 AND 444 ENGINE BLOCK AND ATTACHING PARTS

PART NO. DESCRIPTION
KO 236886 FILLER TUBE . ... . i e e e e
KO 270158 BOLT - cylinder head special 3/8" x 1-1/2" NChex . ... ............
KO 270889 WASHER -cylinderhead bolt. . . ... ... ... ... .
KO 237670 HEAD - cylinder ... i it ittt e et e et e e e
KO 237658 GASKET -head ... ... ittt et et
KO 237064 GASKET - filler tube. & . v v i v e s e e ettt et e e e e e e e e
KOB 237182 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,
piston, rod assembly, camshaft, valves, bearings and plate) . . . . ... ...

KOA 237033-S BLOCK ASSEMBLY - cylinder,standardbore. . .. ................
KO 230170 INSERT -exhaustvalve., . . ... .. ..ottt it e
KO 235007-S GUIDE -valve . . . o e e et e e e e e e
KO 230265 INSERT -intake valve. . . . . . v ittt i et e e e e e e e e e e e o s
C 21814 SPACER -cylinderhead . . ... ... ....... ... i
41- 18 PLUG - eXpansion . . . . ... i ittt ittt e ettt
113- 206 BOLT-3/8"x 1-1/4"NChexplated. .. ... ..... ... ... ... .. ...
192- 21 LOCKWASHER -3/8"plated. . .. ..., .« it eens
KO 235025 GASKET - camshaftcover. . ...........
KO 235026 COVER -camshaftgear. .. ..........
192- 19 LOCKWASHER - 1/4" plated. . .. ... ..
113- 6 BOLT - 1/4" x 1/2" NC plated
KO 235353 GASKET -oilpan, . ..........
173- 221 SCREW - #10 x 7/16" round
193- 26 LOCKWASHER - #10 inter
KO 237808 BASE -oilpan. .......
192- 21 LOCKWASHER - 3/8" platec
61- 616 ket
Cc 14399
R 16287

40035
KO 235757
KO 235070
C 21815
192- 21
113 207
o 18097
KO 235818
195- 545@ ASHER - special, plated 21/32” ID x 1-3/8" 0D x 1/4"” , . . .........
131- NUT - special Marsden 5/8" . . . . . ... . i it i
C DIPSTICK ASSEMBLY . . i i e e e e
A “O" RING-dipstick. . ... ..o e
K 2 8 STRAP - lHfting . .o vttt it e e e et e e e
C 814 NIPPLE - oil drain exXtension . . . ..o v vt iin et innnneeoneeens
C 14906 GASKET -plug, oildrain . .. ... .. .. e
221- 1412 ELBOW - street . . v v i it s ettt e et e e e e e e e
129- 143 NUT -3/8 " NChexX, Jam . . .. it ettt e e et e e et e
129- 103 NUT -3/8 " NC heX .ottt ittt e e et e e e e et e e e e e e e e e
192- 21 LOCKWASHER - 3/8" . . i i i e e e e e e e
KO 237277 STUD -eylinderhead . . . .. . .. .. it it i i

21

oj@c;c)i_\_..._\_s_._n_\_s_n_p.J;_\>_\M_\_‘J>.j>_.\]m_n.|>4;_;_n.]>.p_\da|\)d_a._\

May, 1974



22




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

ENGINE GASKET AND SEAL KIT

REF. PART NO. DESCRIPTION
1 KO 237727 KIT - engine gasket (10 thru 14 hpengines) .............
2 R 16287 SEAL -crankshaft,rear. . . .. ... .. i
3 KO 235025 GASKET -camshaftcover . . .. ... ivnvnnernnnnen
4 KO 235353 GASKET -0ilpan ... ..ot iir i eniaananan
5 KO 235757 GASKET - shim, bearing plate {.010”) . . . .......... .-
5 KO 235070 GASKET -shim (.010”) . .. .. i it it v e
6 C 18097 SEAL -crankshaft, front. . . ... ... i
7 KO 220174 GASKET -breakercover . . ... oo i enevnnnnnosen
8 A 72100 GASKET - carburetor flange. . .. ... . cv oo
9 A 72108 GASKET -fuelpumpflange. . . . . . . . et v v i inenn
10 KO 275341 GASKET -carburetorairhorn . . ......cvveeeenen-
1 KO 235048 GASKET -breatherplate . ......... ..
12 KO 275144 GASKET -valve COVEr. « v v v vt v e e sn v nnsasnanns
13 B 53393 GASKET - fuel strainer bow! (notused) . . ............
14 KO 235057 GASKET -pan (notused) , .. ..... ...,
15 KO 237658 GASKET - cylinder head {10 and 12 hp engines) . ... ....
16 KO 231032 SEAL - breather (14 hpengine) .. ......covvienenn.

Printed in U.S.A.

........

........

........

........

23

REQ'D

3

[ N S N I I W -« ) B I

May 1975






s
m
m

OONOONPEDWN=

PART NO.

C 18989
192- 19
113 6
KO 237520
KO 237677
KO 235652
KO 235207
c 14345
195- 515
192- 19
175- 436
KO 235901
113 2
192- 19
KO 235054
C 19021
113- 118
192- 20
195- 521
129- 102

21816
72073
72100
10678
4- 251
16007
192- 20
113 103
KOA 235845
71- 410
193- 60
KO 275341
KOA 236205
72108
10657

ONO>>O

1
45
16796
215
504
14690

OOO00O00O>»0P

—
N~
S @

(@]

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

BAFFLES AND SHROUDS

DEFLECTOR

BOLT - 1/4" x

WASHER -

CLAMP - hose

KET - fuel

LBOW ASSEMBLY - fuel tank

'
6207% LIP - fuel line

TANK - fuel

SCREW - 1/4 x

HOSE - carbureto r

DESCRIPTION

- engine air
LOCKWASHER - 1/4" zinc plated
1/2'" NC hex, zincplated. . .. ..........
BAFFLE - cylinder head (10 hp engine)
BAFFLE - cylinder head (12 - 14 hp engine)
BAFFLE - carburetor side air
PULLEY - starter
BELT - drive, starter - generator
1/4" zinc plated
LOCKWASHER - 1/4" zinc plated
SCREW - 1/4"" x 5/8" NC truss head Phillips, zinc plated
HOUSING - blower
BOLT - 1/4" x 3/4"" NC hex, zinc plated
LOCKWASHER - 1/4” zinc plated
BAFFLE - cylinder
SUPPORT - engine air deflector
BOLT - 5/16" x 5/8" NC hex
LOCKWASHER -5/16". . . . ............
WASHER -5/16"plain ... ...........

NUT -5/16" NChex. . ............ @

CARBURETOR ASSEMBLY -%4
CARBURETOR ASSEMBLY
GASKET - carburetor fla
ELBOW - fuel pump a

b,\‘ & 224 (Repairs page 27)
22 (Repairs page 27)

1/2

fuel, 12 and 14 h.p. models (Repairs page 27)

pump mounting, all models

1/2'" NC round head, machine, zinc F.)l;:lt.e!.i ..
NUT - square 1/4” NC
CUSHION - fuel tank

HOSE - fuel line 43"

CAP - fuel tank (Includes insert)
INSERT - fuel cap
STRAP - fuel tank mounting

25

N S N S e I O e\ I 2 B

MMNM—[—I_\—JN—A—I&_\MM_IMM-‘#Q—J—)_\

May 1975



26

)

o
PO,
s
e By T oz
I
e 1y ©e

eandtf

7z
o

..“I\w

qw @ f @ ) (@)




REF. PART NO.
A 72073
C 21816
1 KO 200380
2 A 72092
3 A 72077
3 KO 237489
4 KO 200383
5 A 72099
5 KO 275231
6 KO 200380
7 A 72079
8 A 72078
9 A 72080
10 A 72084
1 A 72103
12 NSS
13 NSS
14 NSS
15 A 72083
1 KO 230675
NSS
NSS
NSS
NSS
NSS
2 A 72108
3 KO 236387
NSS
NSS
NSS
NSS
NSS
2 A 72108

<3

Printed in U.S.A.

CARBURETOR

DESCRIPTION
CARBURETOR ASSEMBLY - 220,

CARBURETOR ASSEMBLY -224&444. .. ... ... ...

SPRING - tension, idle adjust . .
SCREW -idle adjust . . ......

NEEDLE - main fuel adjust, 220,

NEEDLE - main fuel adjust, 224
SPRING - main fuel adjust. . . .
NEEDLE - idle adjust (220, 222)

NEEDLE -idle adjust (224 & 444) ... ... ... e

SPRING - idle fuel adjust . . ..
PIN-float ..............
FLOAT - carburetor . .. .....
BOWL - carburetor. . . ......

SCREW AND GASKET ASSEMBLY - carburetorbow! .. ..........

KIT - carburetor repair ., ......

INLET NEEDLE AND SEAT ASSEMBLY ... ........ ... ot

GASKET -bowlring. .. .....
GASKET - bowl baffle
GASKET - bowl screw

FUEL PUMP

KIT - fuel pump for KOA2358
SPRING - fuel pump valv \

DIAPHRAGM
SPRING - diap

alve ..........
GM ASSEMBLY . ..

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 27

REQ'D
222 e e 1
1
........................... 1
........................... 1
222 e e 1
&444 . ... .... ... [N 1
........................... 1
........................... 1
1
........................... 1
........................... 1
........................... 1
--------------------------- 1
1
........................... 1
1
........................... 1
1
: 1
(220). . . ... 1
.......................... 2
2
1
1
1
1
1
2
........................... 2
........................... 1
........................... 1
........................... 1
1

May 1975



28




REF.

©COOONOONDWN -

WoONOO HWN =

PART NO.

c 16449
c 12224
c 16448
C 14506
111- 3
192- 18
129- 17
KOA 237663
15- 420
195- 515
25- 104
KO 235496
192- 19
c 18098
KO 275690
KO 231052
KO 235086
KO 235085
KO 235084
129- 37
192 18
A 10326
KO 235277
KO 235278
KO 235476
KOA 235256-S
C 18103
KOA 237031
KO 235125-S
c 18099
KO 231355
KOA 237559
KO 235603
KOA 236919
169- 95
c 20193
c 20194
187- 1036

Cc 17717
C 17718
C 18793
D 22988
151- 210
113 219
192- 21
193- - 56
164- 50

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 29

CHOKE, THROTTLE AND GOVERNOR

DESCRIPTION REQ'D
CONTROL -throttle ... ... ...ttt it ittt eeeeeeaennnn 1
HANDLE - throttiecontrol, black . . . .. .. ... . ittt
CONTROL -ChoKe ..t ittt ittt e et ittt ettt et e e nnnnn
HANDLE - choke control, white. . . . ... ... .0 i ireun.

BOLT - 10-24 x 5/8" round head, squareneck. . . . ... ... .cc.cv v,
LOCKWASHER - #10Std.plated . . . . ... ... . .ttt
NUT-#10-24plated ... ...ttt ittt et eme e et e earaee e
LEVER -gOvVernor . . .ttt e i i i e e e
BOLT - 1/4" x 1-1/4" NChex . . .. ittt e e e e e e e e e ie e
WASHER - 1/4”

NUT - 1/4" hex

SPRING - governor. .. .. e e e e e e
LOCKWASHER - 1/4” plated. . . . oot vt ot e e e et e eneeren e
WASHER - thrust. . . ... e e e e e e e e e
WASHER -wavy ... .. i i e e e e e
CLAMP - swivel,
LEVER -speedcontrol .. ................
SPACER - speed control bracket

LOCKWASHER - 3/16" plated. . . . ..

JOINT - ball ..

SURE - choke and throttlecable .......................
ET - enclosure mtg.
REW-1/4x 1/2" hexself tapping . . o v v v v o oo e,

plated . . . . .. e e

1 - 2

_ e e B N e e e e e e b ek md el e N) ) e ) e e e S NN S NN S = -

ENGINE MOUNT PLATES

PLATE -enginemount L.H. . ... ... ... . ... .. . . .. ...
PLATE -enginemount RH. . .. .. . ... ... .. ... .. ..
MOUNT - engine
WASHER -snubbing. . . . ... ... .. .
RIVET - pop 3/10" . . o ittt e et e e e et et e e e 1
BOLT -3/8" X 2" NC heX . vt ittt et et et e et e e e

AR PDLOL, A

May 1975



30

A Y

LA N
4\
2 -

A
jf;:'-;"!xl’”
g;:{'/"
T
e

S
T ot P
= A

YA
—B

@

\

®©—e
@___._.—



REF. PART NO.
1 A 37247
2 c 20037
3 c 20035
4 353- 462
5 c 20093
6 138- 96
7 Cc 20036
8 A 39519
9 132- 91
10 132- 48
1" c 14906
12 Cc 19867
13 353- 442
14 Cc 20041
15 c 19767
16 131- 178
17 196- 104
18 195- 126
19 13- 207
20 C 20053
1 o 14240
1 C 14241
2 187- 1261
3 C 14246
4 C 14690
5

13- 118

<

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

PTO CLUTCH AND LINKAGE

DESCRIPTION

KNOB -lever, PTO . ...ttt inerranennsnnceannas
LEVER-PTOengaging. . . .« v vttt e cenensnnanennn
ARM ASSEMBLY - PTO . .. it ittt e et ettt e annas
BUSHING - lever,dashtower . . . . .. ... v iinnnenn.
BUSHING -fliplock . . ..., .0 veri i ire i ninnan .-
PIN-roll 3/16 X 17 L. ittt it i e e annnnns
SPRING -lever, PTO. ... ..t i it i it es e s e eanonn
WASHER-nylon . ... ... ittt nnneasnsns
PIN-cotter 3/16 X 1" .. i it i ittt emnanaas s
PIN-cotter 1/8 X 17, . .ot i it ettt et s ccaanas
WASHER -nylon 3/8" .. ...t i it iin et
SPRING-clutchrod. . .. .. .. i it it s s cer s annnas
BUSHING -heyco,clutchrod. . .. . ... v innnnn
ROD-clutch ... it ittt ittt ene e
GUIDE-clutchrod .......cciiiiiiiieiianaaeans
NUT-lock 3/8" nc.hex. .. .. i iier i iiiecanenas
WASHER -3/8" . ... ittt it er e nnnsnnanenens
WASHER - spacer (used on models without hyd. jifth. . ... ..

BOLT-3/8x1"nc.hex .............

BUSHING-nylon . .........cc0... . . .......
HYDRAULIC RESERVOI&\&@
SUPPORT - reservoir mtg. R. .................

SUPPORT - reservoir mtg.
SCREW - 1/4 x 1-1/4"
BRACKET - heat ex

CUSHION -reservoinifgl). . . . v v v v v nn v s PR

BOLT - 5/16 x

O
O

¢
D

........

........

........

--------

........

........

........

..................

--------

31

REQ'D

NN NNAN = = ad DN = md e b ok o =2l

BRND = -

_May, 1974



32




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 33

CLUTCH ASSEMBLY (PTO)

REF. PART NO. DESCRIPTION - -REQD
C 19803 CLUTCH AND FAN ASSEMBLY -lessscreen . .........coeuueen- 1
1 o} 22671 PULLEY ASSEMBLY -clutchand disc. . « « v« v e cvvevneennenn.. 1
2 o 18907 HUB-cluteh . .. ittt e ittt it s e st s areennannanes 1
3 C 15718 PLATE -clutch . ... . it it i it i et s s ie it nenn e 1
4 164- 40 BOLT -5/16"" x 3/4"" NC flathead socket. . . . .o v v v v veieenennn 2
5 193- 76 LOCKWASHER - 5/16" countersunk external tooth. . ... ......... 2
6 NSS DISC - friction (orderitem 1), . ... ....... ... .. ... e 1
7 C 165156 WASHER - SPIiNg. & o vttt ettt it teeramaa s eanaeannsennns 6
8 C 15557 WASHER -spacer .050" .. . ... . it ittt i UAR
9 NSS PULLEY -clutch(orderitem 1) .. ... ien s i ettt ennannnnn 1
10 C 14295 BEARING -camandpulley . . ..ot ittt it i e ittt 3
11 C 21596 WASHER -spacer 005" . ... ...ttt ittt UAR
11 C 15556 WASHER -spacer 010" . . ... ...t i et e UAR
12 C 19204 CAM -clUtCh . ..ttt i it e s e m e s e e 2
13 Cc 16786 SPRING -clutch load . . . . v ot ittt i it i ettt e s s aannans 2
14 F 59014 RING-retaining - ... ..uviivriurrnneronannnonannennsens 1
15 C 18908 SPACER - hub. . .ttt ittt i e it e et e e e 1
16 0 2815N WASHER - fan 17/32" . . L i it e e e i et s n et 1
17 C 18940 BOLT-1/2" x 1-3/4” NC hex L.H. threads s N\ . - -« o oo o vt 1
18 C 21564 ARM -engaging................ N s i e e 1
19 C 16616 FAN - cooling - . . . . . R (O \\ 1
20 113- 207 BOLT-3/8"'x1"'NChexZP. .. . (/08 oo v ii it i i i 4
21 192- 21 LOCKWASHER - 3/8” .. S 4
22 C 15721 SCREEN -grass .......... < 1
C 19472 KIT - clutch stub shaft (inclu
15, 16, 17 and 19) . @C 1
‘@
Printed in U.S.A.

May 1975

) : N






CASE 220, 222, 224 AND 444 COMPACT TRACTORS 35

HOOD, FRAME AND GRILLE

REF. PART NO. DESCRIPTION REQ'D .
1 C 22721 FRAME - main, 220 (used S/N 9689174 and after) . ............... 1
1 C 22721 FRAME - main, 222 (used S/N 9705780 and after) . ............... 1
1 Cc 22721 FRAME - main, 224 (used S/N 9707924 and after) . ... ............ 1
1 [¢ 22714 FRAME - main, 444 (used S/N 8693858 and after) .............. .- 1
1 NSS FRAME - main, 220, 222 & 224 - See Kitsbelow. . . .. ........ ... .. 1
1 NSS FRAME - main, 444 -See Kitsbelow . .............. e 1
2 C 16170 TRAY -DatterY & o v ittt eeeetncns v e aa e 1
3 121- 106 SCREW -5/16 x 1/2” whizlock. . . .+« vt i it it m et e e ee s 4
4 129 102 NUT-5/16"NCheX .. v vvevenrnannnnennss e e 4
5 C 20056 HOOD AND GRILLEASSEMBLY ... .ttt it ia e 1
6 C 20082 LINER -HOO & v vt s o it it e et s sansasasaassesnseasansans 1
7 C 22023 HINGE - fTame & v v i e ettt m s e s asoasseaasasansenssssasns 2
8 C 18733 PIN-attachment . . . v ottt v e st nasomarsasssesnanonsnan 2
9 131- 1318 NUT-lock 1/27 NFjam . ..o vt i ee i ienn s enn s canna s 2
10 353- 406 PLUG - hole (models without hydrauficlift) .. ...........ccvnnvn 1
11 C 18153 CHANNEL -instrumentpanel . .. ... ..o oerverenoseaanneens 1
12 C 16362 ROD-hoodhinge . ......oiiiiinnresreassaarnaarsner-nns 1
13 132- 46 PIN -cotter 1/8x 3/4"” . . v i i i i n s 1
14 C 16373 PIN-latch .. .v v ii i i ie s iie e naas 2
15 C 16374 SPRING -latch . .. ... rans 2
16 138- 319 PIN-rolt 3/16 x 1-1/4", . ... ... .. . 2
17 C 18890 PAD -footrest, L.H. . .......... R 1
17 C 18150 PAD - footrest, RH. ...... 1
18 13- 514 BOLT - 5/16 x 7/8” NC hex. -%o 2
19 192- 20 LOCKWASHER - 5/16" & . /7o N = s st s s nnsnesonnseaaenas 2
20 C 14729 Q} 2
20 Cc 14730 Y22 2
21 192- 23 4
22 113- 424 4
23 C 16239 1
C 22979
C 22980

Printed in U.S.A. May 1975



36




REF. PART NO. DESCRIPTION
1 C 16408 SUPPORT -seat, front . ... ... ... ... ineininnn
2 C 16404 SUPPORT -seat, rear . . ... ... uuueternenennerannen
3 113- 441 BOLT-1/2x2-1/4"NChex (444) , . .. ... ... 'uuun
3 113- 427 BOLT - 1/2 x 3-1/4"" NC hex (220,222 and 224), . ........
4 113- 424 BOLT-1/2x 1" NChex (444) . . . ... i i, -
5 192- 23 LOCKWASHER - 1/2" | . . e it
6 C 19417 TRAY 100l o . i it i ittt s et e e
7 C 16429 PIN-seathinge . .. .. o it ittt ettt i e a
8 Cc 16129 SEAT-(220,222and 224) . . ... i ittt i i et e
8 C 16651 SEAT - (444) . . vttt i e e st e e
9 C 15410 CUSHION -rubber . . . .. ottt it e et i e e e s nnnn

10 195 2021 WASHER -5/16 x 1-1/4” OD, zincplated. . . ... ... .....

11 113 122 BOLT -5/16x 1-1/2" . e e e e e e e et e

12 C 14534 BUMPER -seat . . . . . ittt ettt e rananaraean

13 121 106 BOLT -5/16x 1/2" flangewhizlock . ................

14 C 17152 HINGE ASSEMBLY -seat .. ... ...t

15 C 16444 FENDER-LH.(444). . .. .. . . @ i e ieannn

15 C 16445 FENDER-RH.(444). . .. ..... ... ...

16 Cc 16446 FENDER - L.H. (220, 222 and 224). . . . . . :

16 Cc 16447 FENDER - R.H. (220, 222 and 224), . ..

17 C 16393 LEVER -shift................

18 195- 524 WASHER -7/16 x 1-1/4" OD. . .. @

19 C 17216 SPRING -shiftlever....... N\

20 C 17066  WASHER -cupped. . ... .., \ S ..

21 131- 178 NUT -tlock 3/8" NChex ... L. N\ .....00v...

22 C 14728 GRIP - shift lever . . . . .. % ..................

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

SEAT, FENDERS AND TOOL TRAY

37

- e md e D e el md e = =3 ON D DO —m s, a2 DMMNDNNN

May, 1974






CASE 220, 222, 224 AND 444 COMPACT TRACTORS E -39

220, 222 AND 224 FRONT AXLE

REF. PART NO. DESCRIPTION REQ'D
1 Cc 18812 AXLE - 10Nt . o ittt ittt tetnr s et s 1
2 C 18777 SPINDLE -lefthand. . . ... .ottt i is e sanaannennssenns 1
3 C 18779 SPINDLE -righthand . . o v v vttt et i e imn s e nasanasaranns 1
4 138- 99 g o 2
5 c 11906 WASHER - thrust. . . . v eeecneneenenaernannanonnnanss 4
6 219- 404 FITTING - lUBE .« o o ottt it ti et e cannvsanevaanansnsns 1
7 Cc 13106 COVER -1ube fitting. . . v v v oot ie i tnssennntannnsacnnanans 3
8 132- 311 PIN -cotter 5/32 x 1-1/4" . . . ettt vanen s s aens 2
9 c 12975 WASHER - wheel spindle .......... ettty 2

10 A 30881 WASHER -wheel spacer . ... .vcvvceerneenunerrsonanansnsnns 6

11 187- 1046 BOLT -3/8'NCindentedhexhead. . ........cooveirinerorannn 1

12 C 14334 TIE ROD (early production} . ... ....vcierueenonnransnsanses 1

13 C 12102 BALL JOINT - 1/2”” R.H. thread (early production) . . ... ........... 2

14 192- 23 LOCKWASHER - 1/2” zincplated ......c.cvcviieirnnennannns 3

16 129- 125 NUT-1/2"NFhexRH.thread ... .......ciiiiinirnrnnrnnss 6

16 C 13605 BALLJOINT-1/2" L.H.thread . . . . .. .o v ittt i et iceinnin e 2

17 129- 325 NUT-1/2"NFhex LH.thread . ... ...t tiinennnenansens 2

18 (o] 18786 ROD - drag link (early production) . ...... .4 0+ ccreccnnecennn 1

19 Cc 22568 TUBE - axle pivot (late prod.) items 19 & 25 ce C19009 pivot . . . 1

20 219- 17 FITTING-lube,,....... e reeas Nttt i e s 2

2 Cc 21530 TIE ROD - {late production) ...... B 1

22 C 21526 BALL JOINT - 1/2"” R.H. thread (late qCHON) . . v vt it 2

23 c 21527 BALL JOINT - 1/2" L.H. thre % e 2

24 Cc 21528 ROD - drag link {iate Droducti% B S 1

25 C 22278 PIN - retaining, axle pivot (lateproelP . . . . - o oot i e . 1

I@ LE
1 C 18813 BN 7 2 g 1
2 C 18784 - righ L 1
3 c 18782 BFEREDEN. & . vt e i e e e e s 1
4 138- 99 B T AR 2
5 C 13605 \R? 1/2" L.H. thread (early production) .. .........c.... 2
6 Cc 13716 SHE 211713 S e 4
7 219- 404  FITTING-lube . . . ittt it ettt et se et n e nssaanas T
8 c 13106 (‘ FER - IUD FIttNG. « « v o v v v e e eeeeneenaeeaneenneeenns 3
9 132- 311 RIN- cotter B5/32 X 1-1/4" o it i it ettty 2

10 c 1297 @NASHER ~WHERl SPINAIE .« v v v v v eeee e et 2

11 A 308% WASHER -wWheel Spacer . . v v v et it tnnssecannnsannaassn 4

12 187- @& BOLT-3/8"NCindentedhexhead. . ........ ... v vninaans 1

13 C 2 @& BALL JOINT - 1/2"” R.H. thread (early production) . . ... ........... 2

14 192- 3 LOCKWASHER - 1/2" zincplated ........ .0 . 3

15 129- 125 NUT-1/2"NFhex RH.thread . . ... .. ...ttt rivenanenans 6

16 129- 325 NUT-1/2"NFhex LH.thread . ... ...t aronennan 2

17 C 16384 TIE ROD - (early production). . . . o v v v it ittt iin i naa s n e e nann 1

18 o 18786 ROD - drag link {early production) ... ......otieirirveernans 1

19 C 22568 TUBE - axle pivot {late prod.) items 19 & 25 will replace C19009 pivot . . . 1

20 219- 17 FITTING -lube . . . .ttt et i it et s s s et annanasnrsnnnns 2

21 C 21529 TIE ROD - {late production} . . ... .. cu i vt vnnrnnnoennanssse 1

22 C 21526 BALL JOINT - R.H. thread (late production) .................... 2

23 C 21627 BALL JOINT - L.H. thread (late production) ........... ot 2

24 C 21528 ROD - drag link {late production) . . . . .. ... it v iearnnrnnaen 1

25 o 22278 PIN - retaining, axle pivot {lateprod.) . ... ... ... i 1

Printed in U.S.A. May 1975



40




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

STEARING GEAR

REF. PART NO. DESCRIPTION
1 C 18016 CAP -steeringwheel . . ... ... .. ..,
2 C 18014 WHEEL -steering + « <« v e e vt
3 131- 1113 NUT -lock 5/8" GHPEO + v v v v v e v e i i e e e
4 C 16200 SHAFT -steering . . v v v oottt et e e e ennn
5 C 18992 SUPPORT -steeringgear . . ... ... v e innevnans
6 (o] 14200 PIN-PIVOL « v vttt ittt et it it nnenn
7 C 14201 WASHER -shim ... ...t
8 131- 1112 NUT -jam 3/4" . ... e i e i e e ,
9 195- 2021 WASHER . . ... it i e i i it e e v e .
10 192- 20 LOCKWASHER -5/16” zincplated. . . . ... .......
11 113 113 BOLT-56/16"x7/8'NChex.......cuuueuenan.i
12 c 18711 GEAR-steering . .........cieiimnnnenneens
13 113 206 BOLT-3/8"x3/4"NChex .........vuuvona..
14 192 21 LOCKWASHER -3/8” . . ...ttt it iiiieenns
15 1956 2069 WASHER -5/8" zincplated. . .. ...............
16 Cc 15096 BUSHING - flangednylon . . ... ... ............
17 126- 16 KEY - Woodruff 3/16" x 3/4". .. .. ... ...,
18 C 16692 TUBE -steering . . ...oov v v v v v annenen
19 219- 404 FITTING-lube48% ... .............
20 C 12975 WASHER-5/8" ................
21 C 18017 CLIP - tinnerman {use with C18014 steery
o 13106 COVER - lube fitting .......

Printed in U.S.A.

4

REQ'D

NANNN= == L H =D afam o ==

-May 1975



J A




CASE 220, 222, 224 AND 444 COMPACT TRACTOR 43

BRAKE ASSEMBLY

REF. PART NO. DESCRIPTION REQ'D
1 Cc 19250 BAND -brake .. .. .o vteevsonnronanacnonnns e et e 1
2 C 13526 PIN-CleViS . v v v it e i e censnacescnaensassnnsssensnonnas 1
3 132- 310 PIN-cotter 1/8" X 17 . vt it e et et ananseesasaetonaananans 3
4 131- 1129 LOCKNUT -7/16" hex NC . . . .t i it it teenseearrnnasnossnons 1
5 131 179 LOCKNUT-3/8"hex NC . . ..ttt i et cnecsannsssseasonaans 2
6 1956- 104 WASHER -3/8" flat. . . o v v v st s e cnacnnnncrneseeensonnnnas 2
7 C 19063 ARM -braKe . v v vt v e ettt enseonnaceansinensnassnnnnns 2
8 C 19064 LINK-brake. « o o v i v i vt e v v et aaenacensnsaananassnnansa 2
9 132- 321 PIN-cotter 3/32 X 17 . i i st e it eansens v enssassnnsnansns 6

10 Cc 19179 LINK -BraKe .. oo v it st s menenoserncaensnnsnensasnasonanas 1

11 C 19251 LINK-brake band . . ..o v vt v s e mseeoranoeetaecaroaasnnsansnns 1

12 141- 4 PIN -CleViS « v v ettt ee s e e anncanaoacenssaesnsassnnonannns 1

13 C 18871 SPRING -retUIM . v v v v et s s e eevsnecsasanneassstaseaanannss 1

14 213- 4 CLEVIS . . s ittt it i st ssasnanasecaansnssnsssnnnnsss 1

15 Cc 19187 ROD -brake (220,222, and 224) . ... ... cit i innnnacancsasns 1

16 (o] 19186 ROD-brake (444) . . . .. i it ittt sasasnsnenrananasanns 1

17 C 19183 ARM -brakerod .. ... co vttt ernosnsaanansntssrsnnsessnns 1

18 138- 319 PIN-roll 3/16" X 1-1/4" .« i e e et s et e it st s e st searannannns 1

19 C 21872 PEDAL - brake assembly (For early prod. als em?24). . ........ 1

20 131- 164 NUT -centerlockjam ... .......... B 2

21 c 16164 TAB - ift controle » v vvvevnneee s d GO e et e eeeas 1

22 o 18147 LEVER -brake 10ck . . . v vnnn. @ .................... 1

23 C 16379 SPRING - brake lock. . . . .. B 1

24 c 21857 SPACER - brake pedal . ... \XO ........................ 1

FRONT AND EELS
444
1 Cc 10263
2 C 10314
3 C 12081 2
4 219- 403 2
5 C 12110 BE G - wheel, inner 2
6 c 1211 @i G -Wheel, OULET « « + + v e e e e e e e e e e eeeaes 2 2
7 C 12370 CAP - plastic, front . . .. ...ttt i i 2 2
8 A 701 @ZAP -hub,rear {optional) . . . ... i it e e 2
9 C 1 WHEEL -rear, Bbolt ... ... v e enmn i inearnnanns 2
10 A BOLT-rearwheel .. v ivi ittt i i iietsnnnnnsannnns 12
1" A CAP - hub frontwheel {optional). . . . .. ... vt 2 2
Cc 06 COVER-Iube fitting . .. ovvv v vneerenensnnsensoonss 2 2

-

Printed in U.S.A, May 1975



MOUNTING POSITION FOR 220, 222 AND 224 TRACTORS,



REF. PART NO.
1 C 18809
2 219- 404
3 C 17281
4 C 18811
5 164- 42
6 c 17249
7 c 17250
8 13- 614
9 131- 178
10 138- 2054
1 C 15564
12 195- 521
13 c 17067
14 C 14525
1 Cc 13360
2 192- 23
3 113- 424

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTOR

IMPLEMENT LIFT

DESCRIPTION

LEVER ASSEMBLY - implementlift ................
FITTING - lube 45% . . oo ot e e i e
SPACER -fatch v v v v it et e e e e e e i e
LIFT -latch . ... i e e e it et e e e neas
SCREW -5/16 x 1-1/4"" flat head socket. . .. ... . .... ...
BRACKET -mountingtop. . . . . v v v v ittt enne e [
BRACKET -mountingbottom . . . . .. ... i vn ..
BOLT-3/8x7/8'NChex . ...t iiiiiiinennn
NUT -lock 3/8" . . ottt e e e e et e e e et e e e
PIN -spirol /16 x 1-3/4" . . . . i i e
SPRING - liftlever . . ... . it it ettt e e s ansan
WASHER -3/8x11/16" 0D . . . .. i ii i i oo
ROD -liftleverpush. . . .. ... ... i
BUTTON -thumb . ... ... .. .

DRAWBAR AND TOW HITCH

DRAWBAR ....... ..o,

LOCKWASHER - 1/2” zinc plated . ... =3\ O
BOLT - 1/2 x 1" NC hex zinc plated . . . ..........

45

P S Y N NP N, RO PN

N —

May, 1974



- 46

L Be\\NRAL LY
2NN W
-~ s O 124
AW
- A
P N

N TN N S v
I o Y\ AN B
AETTEN N\ NEEN 4
XS \'\\“'ylﬂm P

I
oy

R |




42 138@% PIN-roll 3/16 x 1-1/27 . o e

sets of four using two C12558 Pinion Gears and two C12557 Differential Gears.

* Must be service

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTOR

TRANSMISSION AND FINAL DRIVE

REF. PART NO. DESCRIPTION
1 C 13770 CASE - transmissioN « v v v v v v vt e et et e s
2 C 12713 BEARING - flange - - « v v v vt vt vt steiia i e ann e
3 Cc 16744 BEARING -flanged . - - - oo i i i i i it
4 D 31945 SEAL -aXI@ v sttt et e e
5 C 13241 BEARING -SIBVE + « - « v e v v st emasesatansmsensensnsnns
6 C 13385 BEARING -5le6Ve « v v v v it it i ee e et s v e e e
7 221- 4 PLUG - fillerand drain 1/2 . -« v v v it it i i e i i ie e e e e a e
8 C 13266 SEAL -Shift rod v v v v v v i et et an e e et

9 C 13211 BEARING -roller, inputshaft ... ... uevninriiiann

10 Cc 12723 CAP -ShIftrod « -t i i it it i e tee et et enasaaaenannss

11 C 16699 SHAFT - axle, short R.H. (220,222and 224) . ... ....cc oo ivn

12 c 22638 . SHAFT -axle, short R.H. (444) . ..ottt

13 Cc 16700 SHAFT - axle, long L.H. (220,222and 224} , . . .. ... ..o i vt

14 C 22637 SHAFT -axle,long, L.H. {(444) , ... ... .. . ..

15 B 52144 RING -retainer,axle. . .. .o ottt st i iiisn e anaenas

16 C 13196 GASKET - transmissionN COVEr, « v v vt vt vt v e s s cnsnvnnnnss

17 C 13197 COVER - transmission . . .. .. oo vevnenonomnnensnanneses

18 A 50096 BREATHER - transmission. . . ... ........

19 192- 19 LOCKWASHER - 1/4". . . .. ... ...

20 113- 1 BOLT-1/4x1/2"NChex.........

21 C 12725 FORK-shift..................

22 c 16339 ROD -gearshift, ., ...........

23 C 14168 RING - retaining . .......

24 (o 14644

25 c 12551

26 c 12552

27 C 16295

29*

30*

31 C 12559

32 C 12560

33 R 17820

34 C 12561

35 131- 366

36 C 12718

37 C 14223

38 Cc 12965

39 C 1422

40 C 132% BRAKE DRUM . ... ittt ittt ineaaan e

41 126- KEY - Woodruff, brakeidler. . . . ... .. ...,

47

N o o=t oot md et e amd N =2 = WO =

- e e B B DNARCSANNN=S =A== ==

May 1975






NOOOOOOM P WN =

~

10
1
12
13
14
15
16
17
18
19
20
21
22
23
24

. 25

26
27
28
29

30
31
32
33
34
35
35
36
37
38
39

mn

PART NO.

C 156335
13- 207
114- 200
192- 21
W 5063-S
C 15726
C 17298
C 20058
c 20059
c 20757
Cc 20757
C 19743
c 17236
218- 5007
Cc 16794
C 16793
c 14195
214- 9
C 14245
Cc 18580
C 115629
C 11645
A 70100
173- 215
129- 504
c 18797
218- 5006
Cc 19002
Cc 16687
c 17898
218 5107
218- 5007
c 21495
C 21496

171-
131-

218-(~5
A 95
C 697

C 14655
166- 86
c 14619
C 19253
214- 17

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTOR

HYDRAULIC SYSTEM

DESCRIPTION

SUPPORT - pump mounting
BOLT -3/8 x 1" NC hex, support mounting . v« .« v v v v vvvaenon-ons
BOLT - 3/8 x 1" NF hex, pump mounting
LOCKWASHER - 3/8" zinc plated
KEY - square 1/4 x 3/4" (engineshaft). . . . ........ ... 0o oen.
COUPLING - pump (220 and 222) 1/2" shaft see page 51
COUPLING - pump (224 and 444) 1/2"" shaftseepage 51 .. ... .......
COUPLING - pump 9/16" shaft (220, 222) seepage 1. .. ... ........
COUPLING - pump 9/16" shaft (224, 444) see page 51. .. ... ..... ...
PUMP - hyd. 1/2" shaft {seepage 51forS/N} .. ............. ...
Order C19743 pump & C20058 coupling, 220-222
PUMP - hyd 1/2" shaft (seepage 51 for S/N). . . ... ... o oot
Order C19743 pump & C20059 coupling, 224-444
PUMP - hyd. 9/16" shaft {see page 51 for S/N)
FITTING - hydraulic 3/4T x 7/8" “O” RING, pump and valve . . . . .. ...
“O" RING-5/8"for C17263 fitting . . . . . -« v v i i i i it e
TUBE - valve to lower motor port, 220,222and 224 .. ........ ... ..
TUBE - valve to upper motor port, 220, 222 an
EXCHANGER - heat

CLAMP -hoSE « v v s v e e et vn e ee i M ettt s en s s s e
HOSE -rubber 3", . v v v e e e e e e ..
RESERVOIR - hydraulic oil @

P N R I A

CAP - reservoir with insert . . B N
INSERT - reservoir cap . . x O i e e e
STRAP - reservoir mounting .

SCREW-1/4x 1-1/4" ¢

Fi S or port, 00 elbow “O" TiNG + v v v v ve e en et
- -5/8" for 2185107 fitting . -« v v o v vt e
“hydraulic control, single spool (220 and 222) (Repairs page 53). .

- hydraulic control, two spool (all models with hydraulic lift)
epairs page 53)

@CREW -5/16 x 1-1/4" NC flat head machine . . . . ..« oo v v veunnns

NUT -10ck 56/16 " NCHheX « v v v v v vs e eessn e neen e s aans
FITTING - hydraulic valve 5/8T x 7/8” “O" RING. . . . . ... ... oo nh s

“O" RING-5/8"forC18321. . . . i i ittt i i et
SEAL - motor to transmission case
MOTOR - hydraulic, 220, 222 and 224 {Repairs page 65). . . . . ........
MOTOR - hydraulic, 444 (Repairs page 55)
SCREW-1/2"x 1-1/4" NCflanged 12 pt. v v v v i i s v i i ians
HOSE - rubber 4"
HOSE ~TUDDI s v v e o e e et e it ittt e sttt e e e s anneanan
CLAMP - 0SB « » v v v ittt it et et e st s s

May, 1974

49

ﬂMM—l—l—l—\—\-ﬂMN—ld—l—lbd—\ﬂ_lﬂ—l

=S R aNWNN =






REF.

—
COWONNOOOTARPLWWNN= =2

N I N gy
OO AADWNN =

17
17
17
17
18
19
20
20
21

Printed in U.S.A.

PART NO.

c

c

9]

O>ZZOOOOO>OOOO;OUOR’JUUOOOUOOOOOOOOOOOO

20757
20757
20757
20757

19743
19743
19743
19743
20761
20456
20762
20457
20764
20460
20765
20461
58185
20462
58186
20463
58187
58196

849
58188
59650
20464

424
58189
19207
20455

10323A8B

35690
20767

==&

70112
15036

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 51

HYDRAULIC PUMP AND COUPLING

PUMP

PUMP -

PUMP -

PUMP

PUMP -
PUMP -
PUMP -
PUMP -

DESCRIPTION REQ'D
- hyd. 1/2" shaft, 220 (used S/N 9674324 to 9674589) ... ...... 1
Order C19743 pump & C20058 coupling
hyd. 1/2" shatt, 222 (used S/N 9681180 to 9681266) . ........ 1

Order C19743 pump & C20058 coupling

hyd. 9/16" shaft, 222 (used S/N 9681266 and after) . .. .......
hyd. 9/16"" shaft, 224 (used S/N 9676545 and after) ... .......
hyd. 9/16" shaft, 444 (used S/N 9677752 and after) . .. ... ....

BODY - pump 1/2” shaft ..
BODY - pump 9/16" shaft. .

COVER ASSEMBLY -pump 1/2"shaft . . .. .....o v
COVER ASSEMBLY -pump 9/16”shaft . ... ..... . ...t
GEAR -pump, drive 1/2”shaft .. ... ... v
GEAR - pump, drive 9/16" shaft. . . . ...

GEAR - pump, driven 1/2" shaft.. ...

GEAR - pump, driven 9/16" shaft . .
PLATE - wear, 1/2" shaft .......
PLATE - wear, 9/16" shaft. . . .

SEAL - pressure loading

SEAL - "O"ring ..
PLUG - pipe . .. %
PIN - dowel. . ;;&

- retaining, 1/2" shaft

{G - retaining, 9/16" shaft
- seal, for C20757 pump (includes items: 7,8,9, 12, 16and 16). . . ..
COUPLING - 220, 222 (use with C20757 pump 1/2" shaft) . . . ... ... ..
COUPLING - 224, 444 (use with C20757 pump 1/2" shaft}. . . ........
~---COUPLING - 220, 222 (use with C19743 pump 9/16" shaft) . ... ......
~COUPLING - 224, 444 (use with C19743 pump 9/16" shaft) . . .. ... ...
HUB - coupling {orderitem 17) .. ... ... v
HUB - coupling (orderitem 17) .. ... ..t
SPIDER - (for C15726 and C20058 couplings}. . . . .. .. . v i i v vt
SPIDER - (for C17298 and C20059 couplings). . . « .« v v ot v i v v n v
SETSCREW -5/16 x5/16”" N.C.soc.hd. . ....................

hyd. 1/2" shaft, @iused S/N 9676393 to 9676545) ... ...... 1
Order C19743 pump & C20059 coupling
- hyd. 1/2" shaft, 444 (used S/N 9677489 tc)_9677752) ......... 1
Order C19743 pump & C20059 coupling
hyd. 9/16" shaft, 220 (used S/N 9674589 and after) . . .. ......

Mﬂ—d-l—\ﬂ_\—l_l_k—l—hﬂ_lbb—h—\“ﬂ—aﬂ—hﬂ—\-—\_‘—a_‘—l-—ld-—\—l—\dﬂ—-l

May 1975



52




. REF. PART NO.
~ C 2149
C 21496
C 21496
C 2149
1 A 60273
2 NSS
. 3 NSS
4 A 7982
5 NSS
. 6 211- 9
7 C 21507
8 C 17433
9 C 17435
10 129- 631
1 C 17439
12 C 13200
13 C 18850
14 C 17440
15 C 21505
16 211- 7
17 C 17438
18 C 17443
19 C 17444
20 160- 114
21 21- 841
22 C 21506
23 C 21509
24 C 21508
~~ 25 C 21510
C 21504
cC 21511
C 18851
i
| C 21495
| C 21495
1 A 602
2 NSS
3 A G;§§§>
4 Ns§@§;»
5 211- 9
6 c 21507
7 C 21509
8 C 21508
) 9 C 21510
10 221- 841
1 C 21506
A C 21504
\/
Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 53

HYDRAULIC CONTROL VALVE (TWO SPOOL)

'DESCRIPTION

VALVE - control, two spool {220 S/N 9674546 and after) ...........
VALVE - control, two spool (222 S/N 9681252 and after) ...........
VALVE - control, two spool {224 S/N 9676527 and after) ...........
VALVE - control, two spool (444 S/N 9677698 and after) .. .........

RING-retaining .........c0vvuenn
SPOOL. - motor (Order C21496) .. ......
SPOOL - float (Order C21496) . ........
SEAL -spool ... ...t
BODY - valve {Order C21496). . ........
BALL -steel 5/16" . ................
SPRING -relief . ......... 0o
SCREW -reliefadjust . . .............
GASKET - relief adjustcap., . ..........
CAP -adjustscrew , . .. ... .v0vecun.n
DETENT -spool ..................
SPACER -detent , . .. .......0ouuo..

COVER - detent
SCREW - detent
SPRING - detent

KIT - relief (incrudesitems 6, 7,22,23,24and 25). . .. ..o,

KIT - relief fincludidtems 8, 9, 10, 15 and 16)

RING -retaining . .................
SPOOL - Order C21495valve . . . ... .. ..
SEAL-spool ........ ... ... .....
BODY -valve (Order C21495). . .. ......
BALL -steel 5/16"” ... .............
SPRING -relief . . .................
SCREW -reliefadjust . . . ............
GASKET - relief adjustcap. . . .........
CAP -adjustscrew ., . . ..............
PLUG-1/4" . . .. i i i

sitems 11,12, 13, 14, 16,

Krr1§§§§>( .
HYDF@\@ CONTROL VALVE (SINGLE SPOOL)

@?_VE - control, single spool {220) S/N 9687548 and after . .........
@ LVE - control, single spool (222) S/N 9689912 and after . .........

17,18,19and 20) . ... ..

o S O N B N T N T O S ., A T N e S A e i )

e ) = e 2 ek e N = N = =
|

vay 1975



54

A

70
s




SPEED CONTROL
REF. PART NO. DESCRIPTION
1 A 37247 KNOB -speed control . . .. ...ttt ii et vennns
2 C 12093 BUSHING - lever . . .. .ottt it ittt tineen s
3 C 20071 LEVER -speedcontrol . . . ....... ittt irinnneen
4 C 17612 SPRING - compression . ... v v e vseneennnennnnens
5 C 21518 WASHER -nylon. . . ... ... i it et i e e ienas
6 Cc 18742 ROD -control . . ... .ttt it i it i i et e
7 129- 122 NUT -5/16" NF hex, zincplated .............c0uv...
8 C 19025 JOINT -ball ... ... i i ettt i e inaan
9 195- 521 WASHER - 5/16" . . .. .. it i i i neen e e e
10 132- 320 PIN - cotter 3/32" x3/4" ............. [P
11 138- 323 PIN-roll 1/8 x 1-3/4" . . @it it it i i i taennn
HYDRAULIC DRIVE MOTOR
C 16697 MOTOR - hydraulic, 220,222and 224 . ...............
C 14655 MOTOR -hydraulic, 444 . ... ... ... ... .t iunnnnn
1 C 16516 RING -retaining ..........c000...
2 NSS SPACER - (See kitbelow) .. ........
3 NSS SEAL - oil (See kitbelow ........
4 Cc 14827 HOUSING ASSEMBLY - 220, 222
5 Cc 14837 ENDCAP................ .
6 NSS SEAL - (See kit below) . . v
7 Cc 14828 SHAFT - coupling ..... X
8 b 59699 DRIVE LINK - 220, 222
8 C 14829 DRIVELINK -444 (0 NS v et eii et e vieen s
9 C 14830 (¢ 3=
10 C 18110
10 C 14831
11 C 14832
12 C 14833
13 Cc 14834
14 NSS
15 (o] 18092
15 C 14836
16 28- 662
16 C 14838 BOLT -3/8"x4-3/8"NFhex,444 . .. ..............
17 NSS @ WASHER - back up, .010" (See Kitbelow) ...........
Cc 19 :% KIT-"O"ringandseal . . ........iiiiiriinnnnnnnnn
Cc 1 RING-sealing. ........ciiitiieeeinnncnnnannnn
C SEAL - dirt (not used - throw awayitem) . . ...........
o 8382 SEAL. . . i i e e et e,
D 367 SEAL. .. et e s e
C 16516 RING-retaining. .. .......iiitiieeennnennansns
C 19040 SPACER -seal. .. ....coiiiinninenninencennann
C 19212 WASHER -backup, 010" . . . .. ... i i i it i e e e v n

Printed in U.S.A,

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

........

........

........

........

[ R N Y U R N S S QY

— e et ok A) b e ek et ] N et aed e e e o e ek ek ek ek ek ) = ed wd sl wd e el

-

May, 1975



56

OO
U722

I
2

&5
=
7

&

= v e

SN

"

,N\\?z?%q\\

' LTI

()




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 57

C 16852 STARTER-GENERATOR
(Order A70202 For Service Replacement)

REF PART NO DESCRIPTION REQ'D
1 R 15106 BOLT -throUugh . . v v v vttt et it i it s e st st s annseansnseenenns 2
2 A 43494 FRAME ASSEMBLY -commutatorend. . .. .. ... ...ttt munnnnns 1
3 192- 20 LOCKWASHER - 5/16" . .. ..ttt s it e ittt eennnnnns 2
4 A 40702 KIT - stud (Includes items 16, 18and 19) . . . . . . . . i it vt i i et e 1
5 A 72039 HOLDERKIT-ground brush. . . . ... ... ... ittt 1
6 A 72040 HOLDER KIT -insulated brush .. ... ... ... .. it iinennns 1
7 A 72038 BRUSH ASSEMBLY. . . . .. i it e it et e e e 2
8 R 15090 ARM - brush pressure . .. .o ittt ittt it it e r i et 2
9 R 16161 SPRING -brush arm . . ... ittt i ittt it ettt e st s innnnes 2

10 A 72042 COIL ASSEMBLY -field R H, ... ... .0t iii ittt i it i 1

11 A 72048 STUD -armatureterminal . ... ... it it ittt ettt iieeens 1

12 R 16147 BUSHING - insulated, armature stud . . . .. .. .ot it i i it v nnnnnnn 1

13 A 41927 WASHER -armature stud . . . . . it ittt ittt s i m e er e e e amnnann 2

14 129- 18 NUT -terminalstud 12-24 hex . . . ... ittt ittt et st e e anenn 4

15 192- 17 LOCKWASHER - terminal stud #12 4

16 R 16148 WASHER - insulated, field stud (Order A40702 1

17 A 72043 COIL ASSEMBLY -fieldLH. ......... 1

18 NSS STUD - field terminal (Order A40702) 1

19 R 15077 BUSHING - insulated, field stud (Order 1

20 A 25447 INSULATOR -fieldcoil ........ 2

21 A 40736 SHOE-pole . ........... 1

22 A 40736 SHOE-pole . ........... . 1

23 A 43495 ARMATURE ......... 1

24 126- 111 KEY - Woodruff, armature— \s . D) v v i v ittt it it i e et e e e 1

25 A 42127 SCREW -pole .. ... % ............................... 2

26 NSS BODY - starter, generatoy (Qrder A70202starter. ... .............. 1

27 A 41959 SCREW - 10-32 x -\ dhead .......c. ittt it i i 3

29 A 44433 RETAINER ASSE - bearing (Includes Refs. 37,38and 39)....... 1

30 R 16170 GASKET - & 1 0T 1

31 A 43356 -1 1T 1

32 A 72046 LY -driveend. . ...ttt iiie e 1

33 A 72047  SPACERNPley . .. i e e e et e e, 1

34 C 14344 starter,generatordrive . . . . ... ... ... e 1

35 192- 116 ASHER-11/16"plated . . .. ... ittt i e e e e 1

36 A 25546 -armature shaft, driveend . ... ... ... 0ttt 1

37 NSS AINER -grease (Order A44433) . . .. . ..o it ittt e iie i ie e 1

38 NSS BEAL -felt (Order A44433) ... ... it i ittt it ittt et neenas 1

PLATE -retainer (order Add433) . .. . .. i n e e 1

@@%@

Printed in U.S.A. May 1975



58

TR

SN
2

W
&
%

(=) &5 =
4 = o,a,\W"I .....nh.u~\
,2552—2,.0’
AN
)




REF. PART NO.
1 R 15106
2 A 72104
3 R 15087
4 A 25461
5 A 72039
6 A 72040
7 A 72038
8 R 15090
9 R 16161
10 A 72042
R A 72048
12 R 16147
13 A 41927
14 129- 18
15 192- 17
16 R 16148
17 A 72043
18 NSS
19 R 15077
20 A 25447
21 A 40736
22 A 40736
23 A 72041
24 126- m
25 74- 610
26 NSS
27 173- 237
28 192- 18
29 A 44433
30 R 16170
31 A 25441
32 A 72046
33 A 72047
34 C 14344
35 192 26
36 A 25546
37
38
39
40
41

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

A70202 STARTER-GENERATOR
(DELCO NO. 1101970)
DESCRIPTION

BOLT - through (Includes washer) ............
FRAME ASSEMBLY - commutatorend. ........

RING - bearingretainer. . . ...............
BEARING - commutatorend ball . . ... ........
HOLDER KIT -ground brush. . . . ............
HOLDER KIT -insulatedbrush .. ............
BRUSH ASSEMBLY. .. .......cc. ...
ARM -brushpressure . . ........cvvvvvenwens
SPRING -brusharm............... . .....
COIL ASSEMBLY -field RH. . ..............

STUD - armatureterminal . .. .............
BUSHING - insulated, armaturestud . .. ........
WASHER -armaturestud . .. ...............
NUT - terminal stud 12-2dhex . . . .. ... .......
LOCKWASHER - terminal stud #12 ...........
WASHER - insulated, fieldstud ..............
COIL ASSEMBLY -field LH, ...............

STUD - field terminal (See Ref. 40)......
BUSHING - insulated, field stud (Order A407
INSULATOR -fieldcoil ...........

SHOE - pole, plain ... oo veevnnnn.. N
SHOE - pole, noticed .......... @ .....

ARMATURE ...........

KEY - Woodruff, armature. . . N30 O v vm v e v e s
SCREW -pole .. ..o /00N et v v s e
BODY - starter, generator, 0202} .......

SCREW - 10-32 x 1/2" N
LOCKWASHER - 3/16%\plated . . . ............

PACER - armature shaft, inner . . ... .........

KIT - stud (Includes items 16, 18and 19)........
PLATE - retainer (order A44433) . . . ... ... ....

...............

59

REQ'D

...............
...............
...............
...............
...............
...............
...............
...............
...............
...............
...............
...............
---------------
...............
---------------
...............
...............
---------------
...............

d ed ok ) e med e eh md ok md ed et G L) = N e et e e N e ek e =S D RAN =S S NN 2o AN

May 1975






CASE 220, 222, 224 AND 444 COMPACT TRACTORS 61

ELECTRICAL SYSTEM
(USED ON MODELS WITH GEN. WARNING LIGHT)

REF, PART NO. DESCRIPTION REQ'D
1 C 19120 HARNESS -Wire . ..t ittt ittt vt i sttt eseas et arsannnnns 1
2 Cc 17187 WIRE - ignition switch to solenoid (yellow 8”) .. ................. 1
3 Cc 14565 CABLE - battery ““+"* to solenoid (red 10-1/2") . . . . ... ... ... oo 1
4 Cc 14566 CABLE - battery to ground (black 12") ... ... ... o i, 1
5 NSS SWITCH - neutral start (order Kit C21993 below). . . .. ...... ... ot 1
6 C 14553 SOLENOID -start, 12 volt. o v v o vt e ittt e e e i et e i i s e e 1
7 A 70221 REGULATOR -voltage, 12volt . ... i it it i et ettt en i e 1
8 C 16852 . STARTER - generator 12 V. {Repairs page 57) Delco No. 1101875 ... . .. 1
8 A 70202 STARTER - generator 12 V. (Repairs page 59) Delco No. 1101970. ... .. 1
9 Cc 14537 CONNECTOR -headlamp . . .. v v ittt ettt e i ene e e e tnaenans 1

10 Cc 17186 LAMP ASSEMBLY - warning, generator indicator . ... ... .......... 1

B 50213 BULB - generator indicator {red). . . . . . ..ottt 1

1" Cc 22571 HEADLAMP ASSEMBLY - 12 volt (Repairspage 63) . . ... ....:..... 2

12 C 18197 BATTERY -12volt ... . it e it i et e st e e 1

13 KO 231281 COIL -ignition 12Vvolt . . ..ottt i it ittt i i e s e e e a 1

14 KO 232535 COVER -breaker contacts. . . v v v v e vttt n et i e s e e nnnnas 1

15 C 17275 WIRE - regulator “G" terminal (to solenoid (white 7). . . . ... ....... 1

16 M 20007 SPARK PLUG - {includes gasket) N 1

17 A 27251 GASKET -sparkplug . .. .... ..., 1

18 KO 238057 CABLE -hightension .. ........... 1

19 KO 230722 . CONDENSER................ 1

20 C 18115 SWITCH -PTO safety . . .. ... 2

21 C 19055 WIRE - sotenoid to PTO safety 1

22 223- 20 FUSE - 20 amp. {used in C191 1

23 C 21595 SWITCH - ignition (includes k@. 1

24 C 17763 KEY -ignition (for C17 117 3 . 1

25 C 21989 INSULATOR - safety s %n .......................... 1

26 o 21988 SWITCH ASSY - neuytra tart used 444 S/N 9710421, 224

SN 9708220, b‘ 06113, 220 S/N 9702608 and after . . . . .. 1
C 21993 KIT - switch, nedf 1 S 1
o
AMP (OPTIONAL)
1 A 20965 SEMBLY -floodand tail .. ........ ...« ... 1
2 B 502565 LDING-lampretaining . ... ...ttt eronas 1
3 10934 @ REW-molding. . .o v v i i ittt ittt e e e e e ettt e e 1

4 A 4085 LAMP -sealed Unit. . . v i v v vt i e ot e e e e sttt 1
5 B 50 BULB-red 16 C.P. 12volt. . . .. ottt i e et et e eaae s ans 1
6 B WIRE - sWitCh . . ..ttt it ittt e ettt e e e 2
7 173- SCREW - Wire . .ttt ettt i e s s it e e e e e 2
8 193- 4 WASHER - 1/4" 100K . . o o i it ittt e e et e ittt eaan e 2
9 NSS SWITCH (see Kit below) . .. ... . ... ittt eennnn 1

10 NSS KNOB - switch (see Kitbelow) . . ... ... ... . ... ..o, 1

11 A 39888 NUT -switch. . .. ... i it eiaen s e 1

12 10927 SPRING -terminal | | ., .. ... ... ... .. i 1

13 NSS BODY L e s 1

14 B 50293 TERMINAL -Wire | ittt et ettt e e e 1

15 129- 105 NUT - 1/2" NCheX | .. ittt it s et eeeenn 1

16 192- 23 WASHER - 1/2" lock .. i oot e i e e e it e e e iei e aas 1

17 10923 WASHER -bearing. . ... ... uur vt ii it it nasenn 1

18 13- 209 BOLT -3/8x 1-1/2”" NChex, zincplated . .. ...............u... 1

19 192- 21 LOCKWASHER - 3/8" zincplated . ........ccuuiiinvvennnn.a. 1

20 129- 103 NUT -3/8" NChex, zincplated . ... ... ...t iennanennn 1

21 A 34046 BRACKET - mounting, tail lamp. . .. .. ... ... ..o 1

A 43182 KIT - switch {includes knob) . ... ... ... . ... .. ... . ... ... ... 1

Printed in U.S.A, May 1976



61A




REF. PART NO.
1 C 21948
2 c 17187
3 C 14565
4 C 14566
5 NSS
6 C 14553
7 A 70221
8 C 16852
8 A 70202
9 C 14537
10 C 18389
1 cC 22571
12 c 18197
13 KO 231281
14 KO 232535
15 C 17275
16 M 20007
17 A 27251
18 KO 238057
19 KO 230722
20 C 18116
21 Cc 19055
22 223 20
23 C 21595
24 Cc 17763
25 C 21989
26 C 21950
27 C 21988
C 21993

Printed in U.S.A,

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

618

ELECTRICAL SYSTEM
(USED ON MODELS WITH AMMETER)
DESCRIPTION REQ'D

HARNESS -Wire . . oo e vvvvesenecennsaannnns e a e 1
WIRE - ignition switch to solenoud (yellow 8) , e ereaa e e 1
CABLE - battery “+" to solenoid (red 10-1/2”) . . .. ............ - 1
CABLE - battery to ground {black 12") . .. ... .. .ot 1
SWITCH - neutral start {order kit C21993 below). . .......... e 1
SOLENOID -start, 12volt. . .. .ot v e v e n et e rreeas e 1
REGULATOR - voltage, 12 voit ... .. heesaeaas e e s cene 1
STARTER - generator, 12 V. (repairs page 57) Delco No. 1101875...... 1
STARTER - generator, 12 V. (repairs page 59) Delco No. 1101920...... 1
CONNECTOR -head lamp. « v+« c e e vecnnscneensansansnnsenns 1
AMMETER., .. vt ii vttt v tesvsctsssssssansansassnsooes 1
HEADLAMP ASSEMBLY - 12 Volt (repairs page [ ) 1 2
BATTERY - T2VOIt .. veenrenronnenranenaressscansenons 1
COIL -ignition, 12Volt . . ....... .0 et resar et es s 1
COVER -breaker contacts. . « . v v oo vvveneoesosasosss P 1
WIRE - regulator **G" terminal to solenoid (whitd@<h . ....... ... 1
SPARK PLUG - {includes gasket). . . . .. ... Nt tieten e 1
GASKET -sparkplug. . .. ..o cvn e  etreser e e 1
CABLE-hightension....... .. 7Moo ceva 1
CONDENSER............ A NN ) R et e e 1
SWITCH-PTO safety....... N\ ¢ s T e e en st . 2
WIRE - solenoid to PTO safety HACK 17") « e e i i 1
FUSE-20amp., ........ 00 - ) Yeeeueoeanans e eraaaasea 1
SWITCH - ignition (inclu et enaaraseee e 1
KEY -ignition. . . .Q( e v et enennnnennen e es e 1
INSULATOR - safet itch...... th e anenee ey 1
: 1

-

May 1975



62




REF.

O bH WN —

10
1
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
— 28
29
30
31
32
33
34
35
36
37
38
39
40
41
42

43
44

COO~NOOOAWN—

10
1
12

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

ELECTRICAL SYSTEM HARDWARE

PART NO. DESCRIPTION
o] 14060 NUT -back Up 3/4" .ttt it i ittt i cen et st cnnsnesranas
Cc 17921 NUT -escutcheon 3/4" . . ... it ittt it sanannnns
C 10836 NUT -speed type U’ ...t ittt it s st et eac et annas
187- 485 SCREW - #10 x 5/8" Self-Tapping Hex. ZincPlated . ., .. ............
131- 629 NUT -speed type ‘U’ . ... ittt iie et iiaesnsannsosnsnns
187- 1047 SCREW - #8 x 1/2" Self-Tapping round head, Phillips. . ., ............
c 22571 HEADLAMP ASSEMBLY . ... ... iittitinonnaanssseneennans
NSS RECEPTACLE - headlamp {Order C22671). . . . . . . o v v i i v v v e e
C 14305 BULB-headlamp. . ... . ..ottt vt e inteannansansnneeens
C 14304 GASKET - headlamp . . .« i vt v ittt ittt censer et annnanss
C 22573 LENS-headlamp . . ... ...ttt i iitinnernnersaasaneens
13- 103 BOLT-5/16 x 1" NC hex, zincplated . . . ................ e
192- 20 LOCKWASHER -5/16" zincplated. . . ... ... .. cvnunernruncons
195- 520 WASHER - 5/16" plain, zincplated . . . . ... ... .. i nn
129- 102 NUT -5/16"" NChex,zincplated ...........¢cciiiiernnsnas
111- 202 BOLT -5/16 x 3/4” NC, round head, squareneck .................
111- 108 BOLT - 1/4 x 3/4" NC, round head, squareneck . .......c.coeeuvuees
129- 101 NUT -1/4" NCheX .. ie ittt it e eenecnansnnennenns
113- 102 BOLT - 5/16 x 3/4”” NC hex, zinc plated
193- 70 LOCKWASHER - #10 external tooth .......
129- 122 NUT-5/16"NFhex.................
Cc 14599 BRACKET - starter generator adjust ... ...
129- 27 NUT-#10NFhex............... g
192- 18 LOCKWASHER - #10 ,...... QA -
169- 131 SCREW - #8 x 5/16" NC fillister heX@
22- 58 BOLT - 5/16 x 1/2"”" NC hex, self
187- 1844 SCREW - #10 UNF x 1-1/2" @
C 18788

13- 612

192- 21

o 18999

11- 131

193- 57

129- 101

C 17546

182- 523

c 19254

129- 77

195- 513

Cc 19246

C -

129-

C CLAMP, choke & throttle . ....... e et r e e e e
195- 2 WASHER, 11/32" L i i ittt ettt
193- 29 LOCKWASHER - B/18" &+ .ttt it ettt tenenamnrs e nasnnns

BREAKER CONTACTS

KOA 231533 LEAD - breaker contact {(Includesgrommet) . . . . ... .....c.vvur..
KO 220297 GROMMET -contactlead . . . ..o i it ittt it ie e an e
173- 210 SCREW - #10 x 3/8" " round head, zincplated . . . . ..... ... ........
192- 18 LOCKWASHER -3/16” zincplated. . . . . .o v v vttt i i it v i ennnns
KO 232535 COVER - breaker €ontact . ... ....veveernecnnnscensnncesean
KO 220174 GASKET = COVer . . i i it in e te et eaatanan e ennnnnes
187- 408 SCREW - #6 x 3/8” Self-Tapping » « c v v sttt e s et stcenaannns
173- 224 SCREW-#8x 1/4"NCroundhead. . . ... ... v innns
193- 5 LLOCKWASHER - #8internaltooth. . . . . ... ... i
KOA 220474 POINT SET - breaker contactassembly. . . . ..... ... ... ..o
Cc 18100 ROD -breakercontact push . . « .« ot ittt ittt i ittty
KO 275182 ] I T -

Printed in US.A.

63

2
m
Qe

N= = aNNNNNN=SRORNRN=SRNRN 2RO 0= RNA e NNWN=SRN =S RERDa

D

T N G VY Gy

May 1975



v-\\\\\\ I //////.,1; ’ '

Gose
(4 )15)
casel
(5 X17)
cosell ... 444




CASE 220, 222. 224 AND 444 COMPACT TRACTORS 65

DECALS
REF. PART NO. DESCRIPTION REQ'D
1 321- 1423 DECAL - “CASE” .. ittt it ernsansssnnsasssssenanas 1
3 (o 14066 DECAL-Qasoling. . . ovve v e enivnrrasenasonsoarannsanssns 1
4 C 14539 DECAL -hydraulicreservoir. . . . . v oot eec i et nanen oo nnases 1
5 321- 1788 DECAL -shiftrange . .. ... . v it vearvvaraaraernasesonns 1
6 321- 2658 DECAL -floal. . oo vttt vv s s scsasesonnssnnesoasssrssnas 1
7 321- 2110 DECAL -brake . .o v o vttt teaeraansoeessasnoaccsansnnss 1
8 321- 1786 DECAL -ignitionswitch . . ... . v i vttt cei e anoss 1
9 321- 2624 DECAL - instrument panel (used with gen. indicator light). . ... ....... 1
9 321- 2625 DECAL - instrument panel (used with ammeter) ................. 1
10 C 16690 DECAL-nood 220 R H. ... .. i ittt it anaaanans 1
11 C 15691 DECAL - hood 220 L.H,, hydraulicdrive . ...... ... 1
12 C 15692 DECAL-hood 222 R.H. .. .. ..ttt ittt it nansnnnans 1
13 C 15693 DECAL -hood 222 L.H., hydraulicdrive . ........... e 1
14 321- 2468 DECAL-hood 224 RH. . ... .. c ittt it ctvannannroenneas 1
15 321- 2469 DECAL - hood 224 L.H., hydraulicdrive . .......cccvvinenenna.. 1
16 (o] 15696 DECAL-hood 444 R H. ... ... it tnnnsnnaennonnnns 1
17 C 15697 DECAL -hood 444 LLH., hydraulicdrive , . ... ... .ccvivevineennn 1

Printed in U.S.A. ' May 1975



\ ‘..
/r, m// o
§ &

)
AN
\

\

®

o B ,
e
l'.l‘ o .

llllllll‘!l




REF. PART NO.

1 NSS

2 11- 532
3 192- 23
4 129- 106
1 NSS

2 11 530
3 11- 531
4 92. 8
5 129- 106

Printed in U.S.A,

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 67

D8 WHEEL WEIGHTS - MODEL 220, 222 AND 224

DESCRIPTION REQD
WEIGHT - wheel 12" (Order as Machinery Item) . . . . ... ... ... o... 4
BOLT - 1/2 x 3-3/4" round head, square neck, NC, zincplated. . .. . .. .. 8
LOCKWASHER - 1/2” zincplated ... ... cuvirnircnnnnnrnnans 8
NUT - 1/2" NCREX &« vt ettt em et s e et caneaseansanns 8

D10 WHEEL WEIGHTS - MODEL 444

WEIGHT - wheel 15" and 16"’ (Order as Machinery Item} ... .........
BOLT - 1/2 x 2-1/2” round head, square neck, NC, zinc plated . . . . .. ...
BOLT - 1/2 x 2-3/4" round head, square neck, NC, zinc plated . . . . ... ..
LOCKWASHER - 1/2” zincplated .. ... ...t vimrnnanrennensns

NUT - 1/2" NC hex

(2o I« IR~

May, 1974






CASE 220, 222, 224 AND 444 COMPACT TRACTORS 69

MODEL J30 HYDRAULIC LIFT

REF. PART NO. DESCRIPTION REQ'D
1 C 18808 CROSS SHAFT ASSEMBLY ... ittt ittt snnci s e 1
2 219- 404 FITTING-lube . .. ...ttt ennneneasasstsessnnnes 1
3 c 18251 PIN-cylindertolever. . ... .. i iivnananennnseanasresanse 1
4 132- 310 PIN -cotter 1787 X 1" . i i it e it i i et st et s s aanassananenns 3
5 132- 361 PIN -cotter 1/8" X 2-1/2" . . v v i ettt an s s sersaananonsn 1
6 C 17249 BRACKET -mounting, top . .« v vttt evameneenassssnsosnsaann 2
7 Cc 17250 BRACKET -mounting, bottom. . . .. ...ttt e ittt onenos 2
8 13- 614 BOLT-3/8 X 7/8 NCheX. ..o v reneranenenosansessens 4
9 131- 178 NUT-3/8 " NCheX . vivverereenascsonnssssrsasssecesansos 4

10 C 16163 LEVER -liftcontrol. . . v i v vt it i e st s s i s i easasaroessnnas 1

11 A 37247 KNOB - cONtrol JeVer. - v v v v v e et ceeersansnsnossoaasessasen 1

12 C 12093 BUSHING - liftlever. . v« v i i it i ie vt ettt av st annsonnananases 1

13 132 320 PIN -cotter 3/32 X 3/4" . . i i ieen sttt 1

14 195- 533 WASHER - 1727 . i it i et e i it i e s et asaasssanasrssasnensas 1

15 C 21518 WASHER -nylONn . .. ottt i et it i s s st e e seraennsenns 1

16 C 17612 SPRING -cONtrol IeVer « « « « « t v vt s erenn e s asennsncoaancns 1

17 195- 521 WASHER -5/16" .« « ¢ v vt vt et et e cnsnsanssssssasansenenssas 1

18 C 18742 ROD-CONtrol « « = et vn s snoevocanes 1

19 129- 122 NUT-5/16NFhex ««ctevvreecaans 1

20 C 19025 BALLJOINT .- .-t i i i nes 1

21 113- 207 BOLT-3/8"x1"NChex ....... 2

22 131- 178 LOCKNUT-3/8"NChex ....... .. 2

23 196- 104 WASHER - 3/8" x 1-1/8" ODa N - » 2

24 Cc 18810 BRACKET - cylinder. . . . . E\ : 1

25 C 17536 PIN - cylinder foot . . .. .. 1

26 C 21496 VALVE -hydraulic, 2spoolNy/) . o v v i e i e e i i i it e s s 1

27 218- 5056 FITTING - valve (inc %-5004 YOTHING) et 2

28 C 17224 HOSE - short .. & ................................. 1

29 cC 17734 T T T (0720 P 1

30 C 18318 CYLINDER - .« st ittt m ettt anstnessoenansnsannns 1

31 C 16133 S N YA AR N 1

32 C 19104 ( ISTON ASSEMBLY. . ... v it i h e it i i e i s aaans 1

33 cC 17732 SOTONCPHNGEE .+ v v v v e e e e e e e e e eee e 1

34 NSS  BBAL D ... ittt e e et e e 1

35 Ly Y A 1 = 1 1 1 [T 1

36 NSS @ DVRING v e e e e e e e e e e e 2

C 17268 - seal, cylinder (consists of items 34,35,and 36) . .............. 1
@COVER lube fitting . ... .. s e i s e e e 1

Printed in U.S.A. May 1975



70




REF. PART NO.
1 C 19740
2 219- 405
3 C 14722
4 C 14724
5 138- 309
6 132- el
7 195- 541
8 Cc 14715
9 c 14991
10 113- 118
11 131- 176
12 B 52118
13 A 30338
14 Cc 14725
15 Cc 14717
C 14712
16 c 14703
17 Cc 14709
18 c 14710
19 138- 59
20 c 16128
1 Cc 18740
2 Cc 14975
3 C 14976
4 132- 310
5 13- 417

Printed in U.S.A,

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

H26 THREE POINT HITCH 444
FRAME, LIFT RODS AND ARMS

DESCRIPTION

HITCHPLATEASSEMBLY. .. ... ... . it
FITTING-lube . .. ... ... s

PIN-roll 1/4 x4 ... . i e
PIN-cotter 3/16 x 17 | . . ...ttt i i iianaaens
WASHER -plain B/8" . . .. . i it it i e
ARM - it . . ittt it e
CHAIN -stay 1O6inKS . o« v v oo it e e i e it e e v iaanes
BOLT -5/16x 5/8" hex, zincplated ... ..........cvoun
NUT -1ock 5/16" " NCheX . v« v vt vnenrnnnearvanannns
PIN-KHK « v st st i it it e ee s et s sasaataanansoas
PIN-klik .......... et s e s s ee e s e e e
ROD -Lft LH, .. ittt et et e s eansaanansons
PIN -CleViS « - v vttt e v e s s e e enn s s nssaanssnns
LINK ASSEMBLY . .. i it it ittt st saca s scoens

CENTER TUBE ASSEMBLY .. .. v vi it iniienaennn

BALL END ASSEMBLY RH. THREAD. . .aenc o v vt o v v

BALL END ASSEMBLY L.H. THREAD.
PIN-roll 1/8x7/8" . ... .......

CYLINDER AND DRAW MOUNTING

HITCH PLATE ASSEMBEY NS )) o v v v e et i e e

PIN - lower cylinder mOUWIEIAG) . .« v v v v v v e v v enn v ma v ns

PIN - upper cylinderm
PIN - cotter 1/8 0

........
........
........
........
........
........
........
........
........
........
........
........
........
...............

PIN -clevis B/8X 3" « v v vvvevnen (CNND e,

........

..............................

..........................

71

REQ'D

_nw_a_n_\_-d._\wl\)mw—\w.hma_ldw_a

NWa - =

May, 1974



72




CASE 220, 222, 224 AND 444 COMPACT TRACTORS

MODEL H26 THREE POINT HITCH AND
MODEL F27 HITCH ADAPTER
HYDRAULIC CONNECTIONS AND COMPONENTS

REF. PART NO. DESCRIPTION
1 221- 1134 NIPPLE - 1/4 X 1-1/2" ot e it et e et i em v e st
2 221- 1375 ELBOW -90% & ottt e et e e et
3 C 17188 HOSE - hydraulicshort . . . . oo e i i it e
4 C 17189 HOSE - hydraulic1ong . . . v v i i e e ettt i iea it ene s
5 218- 5291 FITTING - tee {Includes 218-5004 “O" " ring). . . . .+ oo v v i i v iaen v
6 C 19468 CYLINDER ASSEMBLY . . . v ittt ettt anaaa s nn s nnesens
7 C 15768 BODY -cylinder . ... cvviitinnn it
8 C 19469 ROD AND PISTON ASSEMBLY. . .. .t v it vt i i e i ey . .
9 C 14692 FOOT -cylinder. . . vt i ittt i e ittt ee e
10 NSS SEAL -WIPEE i et ae it aeae i een st
1 NSS B RING © ot et et e st s e et e
12 NSS o X - 11 [ T R
13 C 17268 KIT - seal (Consistsof items 10, 1Tand 12). . . . ... v ii v n e
MODEL F27 HITCH ADAPTER
1 C 14872 BRACKET -hitchadapter . . « v o v v v v v o a0\ s rsmvememnsee s
2 C 14568 PIN-drawbar . . v v v v e et nneeeers s NN e s e s mmennceseas
3 113- 425 BOLT-1/2x3“NChex, zincplated. . .\\. - \M ...

Printed in U.S.A.

&

73

—SN—\—-‘—'—‘-—‘—\N-\—‘ﬂ—‘

—






REF. PART NO.
1 C 14867
2 c 14457
3 195- 541
4 c 10898
5 C 14459
5 C 14460
6 13- 417
7 192- 23
8 c 17219
9 113- 417
10 129- 106
11 195- 545
12 132- 306
13 113 421
14 -C 14568
15 C 14866

Printed in US.A,

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

MODEL H22 AND H24 SLEEVE HITCH

DESCRIPTION

HITCH FRAME ASSEMBLY (444) . . . . . . .- v v v v et
ARM -1t .ttt et ittt ieenas s anananacaans
WASHER - plain 21/32" .. oo ittt it e e
PIN-safety. ..o v vnvintntennnenananesananenes
BRACKET - hitchmountingR.H. . ....... ...
BRACKET - hitchmounting, LH. ...................
BOLT-1/2x 1-1/4" NC hex, zincplated . . . .. ... ... ...
LOCKWASHER - 1/2" zincplated .........ccccuern.nn
PLATE -Jiftlever. . . v v v i i i i i e it s e s en s anaanan
BOLT-1/2x 1-1/4" NChex, zincplated . . .. ...........
NUT-1/2"NChex, zincplated ...........c.ivooenn
WASHER - plain 3/4” zincplated . . . ... ...
PIN-cotter 3/16 x 1-3/4" . . o ot i et it e e e en e
BOLT-1/2x2"NChex,zincplated. . . ... cooviviv v
PIN-drawbar .. ... oot eennsunnsannemoseansnnns
HITCH FRAME ASSEMBLY (220,222 and 224). . ........

........

75

=
m
Qe
o

_, S NNNNDBN2 R =N ==

May 1975

BTSN 32 S






CASE 220, 222, 224 AND 444 COMPACT TRACTORS 77

MODEL H18 FRONT END WEIGHT BRACKETS

REF.  PART NO. DESCRIPTION REQ'D
—~ 1 C 16581 BRACKET - MOUNTING + v v« v v e v etenesoeanencneennasesnnns 1
2 C 17161 BRACE “FBaI . v vt vt v et i et eeencsenanssesssssnassnansacs
3 Cc 17162 BRACKET -weight mounting. . . . v .o v v v v veernescnsenrancnnns 1
4 113- 417 BOLT-1/2x 1-1/4" NChex,zincplated . .. ....... .o nans 6
5 113- 443 BOLT-1/2x6-1/2"NCheX ..ot iveeeneeeereeenennnnannnns 2
6 25- 108 NUT-1/2"NChex, zincplated ....... ..ot vernnanannss 8
. 7 192- 23 LOCKWASHER - 1/27 o it ittt ittt tecaensssaansnsnnnnnnn 8
8 195. 533 WASHER - 1/2" zincplated . .......0.iiiiirnrnnnranenenans 8
MODEL H13 WEIGHT BOX
1 C 17859 FRAME -weightbox . ...... .. ittt ir it iin s nnns 1
2 C 17863 BOX-weight .. ... ...ttt vinnaronnnreeanaressnnnse 1
3 C 17860 SUPPORT -Weight BOX . . v v vt vt vt ittt escinenecnnanneans 1
4 C 17636 PLATE -hitch. . .o v ittt it i it ci ittt s ansss s nnsnns 1
5 111- 317 BOLT-3/8x 1" round head, squareneck. . . ....... ...t ineenvnons 3
6 13- 207 BOLT-3/8x1“NChex.........00u... 4
7 129- 103 NUT-3/8'NCHhex .....vevevnonens 7
8 192- 21 LOCKWASHER -3/8" . ........... 7
9 196- 525 WASHER -3/8" .. ... .ciivurunn 7
®\\o
- Q@@
‘@
‘ 3
} N
| | -
| Printed in U.S.A. May, 1974

3
by



78

A \

KINAN )
ONW N LR ST
! W 2w
RGN (S
OOy g
RS et 2
\ NN

<
)
[N
. ~
S sy
g
7
I \"d
Q ~ ‘m -
il £
e U
et Nt
3 v 4y
iy :
T e
A .
'l stterrey
W
-~y
~~ 4
7N 7
’




REF. PART NO. DESCRIPTION REQ'D
1 C 18281 VALVE -PTOCONIIOl v v v v v vttt i se v ae s asa s s aaessaesas 1
2 218- 457 FITTING - straight 3/4” NPT x 5/8" tube. . . . .. ........ e e 1
3 218- 494 EITTING - elbow - 90° 3/4" NPT x5/8 tube. . . ..o oo vven v cnvnnn 1
4 218- 927 EITTING - elbow - 90° 1/2” NPT x 1/2" female NPSM swivel . ........ 2
5 C 19418 BRACKET -valve mounting o« «.ovvvriv s vesansoaeanaaass 1
6 13- 206 BOLT -3/8 " hex NCx 3/4” . ... i iii it 4
7 192- 21 LOCKWASHER - 3/8" .ottt s et nanssavoranansonansnaen 4
8 Cc 19401 TUBE -pump to PTOVaIVE « oo v es 1
] C 19400 TUBE - PTO valve to travel controivalve .. ... ..o vein v 1

10 c 16389 CLAMP -double tubing. . . o o v v vt e e e it i e 1

1 C 19424 Y - T R I I 1

12 113- 102 BOLT-5/16"hex NCx 3/4" . . . i ittt it ca e 1

13 129- 102 LOCKNUT-5/16"NCheX .....ccivvnnenrasoseeansonsnosns 1

14 218 5232 FITTING - 90° siwvel elbow 37° x 37° flare 3/4” NPT x 5/8" tube ... .. 1

15 113- 103 BOLT-5/16"x 1" NChex (fendermtg.) . ... ... ... 3

16 195- 521 WASHER -5/16" (fendermtg.} ... ... vttt ievnannnnn 3

17 192- 20 LOCKWASHER -5/16" (fendermtg.) . .. ... oo 3

Printed in U.S.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

J-17 HYDRAULIC PTO KIT

79

May, 1974



80

1



REF. PART NO. DESCRIPTION
1 Cc 18722 VALVE - flow control .« . v v vt i e v i e oot
2 C 18720 LEVER -VAIVE o v v ittt oo em s aneeeen s
3 A 61683 KNOB - I8VBI .« o v ittt vt et e e it aena e
4 113- 12 BOLT-1/4" % 2-1/2" NCheX ..o ivirenneanennns
5 131 1115 NUT -1ock 1/4" NCHheX + o v v v ot e it v aanenaan e
6 218 485 FITTING -elbow 90° 1/2 NPT . . .. v i i e et e
7 218- 445 FITTING -straight 1/2 NPT . .. .. ... i e
8 C 19402 TUBE -valvetoPTOwvalve . . . .. o i it es
9 C 19404 TUBE - bypasstoreturnidine .. ... ..o
10 C 19403 TUBE -valve totractorvalve . .. ... .. oo
11 o 19405 TUBE -heatexchanger . . . ... ..ot
12 C 19474 HOSE - FBIUIM + v v v e v v v e e e ma e e e n e et e e
13 214 6 CLAMP - ROSE &« v v o v v vt e oot im e e e e
14 182 515 SCREW - battery tray 5/16"" x 5/8" panheau . . ..........
15 218- 535 FITTING-45° 1/2" NPT x5/8"tube . . . .. ... v
16 195- 518 WASHER -spacer,valve 1/4” . . ... ... i
17 C 21591 LEVER -PTO .« oo it i e et e et e v e
18 A 37247 KNOB -lever, PTO . ...... . ... ...
19 Cc 21592 SPACER - rectifier mtg. (446) .........
20 113 4 BOLT - rectifier mtg. 1/4 x 1" (446)
C 18719 DECAL - valve, “slow - fast” . ......

Printed in US.A.

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

MODEL K-19 FLOW CONTROL VALVE KIT

81

-

May, 1974



82




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 83

J-17 HYDRAULIC PTO VALVE

REF. PART NO. DESCRIPTION REQ'D

1 C 18281 VALVE -controf . & v vttt it it i e i s s ettt e e 1

2 C 11891 Lo Y R U T 2

3 132- 5 PIN - cotter 1/16" X 1/27 i ittt i e et et e e et et e e e 1

4 36627 PIN-handle ... oottt ittt it e et ce s st 1

5 Cc 19422 BRACKET -handle . .. v i ittt ittt it e e ettt e eenanaeens 1

6 71- 410 SCREW - 1/4"" x 5/8" NCfillisterhead. . . .. . ....... ... ... 2

7 36628 LOCKWASHER - 1/4" .. s o ittt et ittt aan 3

8 NSS BODY AND SPOOL ASSEMBLY (Order C18281) . . ... .......... 1

9 C 11895 ADAPTER -spool . . i ittt i it i e e 1
10 95- 4 WASHER -plain 1/4” . . ... 1
1 75- 48 SCREW-1/4"x 1/2"rd.hd.machine . .. ... ... v, 1
12 C 11893 BONNET -detent . ...ttt e et teeeiee e e 1
13 C 11901 PIN -detent . ..o ittt ittt e et e et e e e e 1
14 C 11892 SPRING -detent . .. vttt ettt sttt iea ettt e 1
15 C 11886 WASHER -detent Spring . . v v v i v ittt ettt et s 1
16 C 11887 CAP -detent . ...ttt it it iie s ettt e 1
17 169- 108 SCREW - bonnet 8-32 x 2-1/4" fillisterhead . . ... .............. 4
18 C 19423 LEVER-valve............ccuo... 1
19 221- 842 PLUG - relief 3/8" NPT A 1
20 D 39712 SHIM - .010" thick. . . .......... : \ UAR
21 T 40189 SPRING -relief ., . ............. 1
22 A 55894 SHIM - .020" thick. ......... TV N UAR
23 211- 11 BALL - relief3/8” . .... 1
24 C 18417 SEAT -relief ......... 1
25 A 27891 “O" RING - relief seat . 1
26 A 1
27 c 1

32747 KNOB - hand throttle
12127 BUSHING - nylon @

‘Printed in U.S.A. May 1975



NUMERICAL INDEX

PAGE REF.
E REF. PART PAGE REF. PART ,
o, | No.o WO, NO. No._  NO. NO. NO.  No.
: 83 12
10923 61 17 A 70062 42 1; g : }ggg 83 2
10927 61 12 A 70090 > 2 < 11898 83 2
10934 61 3 A 70100 4 18 c 11901 83 3
36627 83 4 A 70112 c 1190¢ 3 5
7 A 70185 43 8
P o 61 8 C 12093 55 2
as  uom |4 ommooa 3| ¢ ome w2
40035 70221 6 12102 39 13
40035 15 20 A 70221 61 7 C
40035 17 28 A 70221 61B 7 C }%} }(1) 23 g
40035 19 28 A 72038 57 7 ¢ 12111 43 K
40035 2 28 A 72038 59 7 c 12127 83 7
A 7982 53 3 A 72039 57 5 c 12224 2 2
A 7982 53 4 A 72039 59 5 c 1237¢ 43 .
A 10326 29 22 A 72040 57 6 p 12561 4 25
A 20965 61 1 A 72040 59 6 C 12552 47 2
A 25441 59 31 A 72041 59 23 c 12559 47 31
A +b447 57 20 A 72042 57 10 g 1256C ar 32
A 25447 59 20 A 72042 59 10 ¢ 12561 47 4
A et 87 5 A Lo o u C 12718 47 36
A 25546 57 36 A 72043 59 17 12723 4 36
A 25546 59 36 A 72046 57 32 12723 i Iy
A 27001 11 23 A 72046 59 32 12725 pi A
A 27001 13 23 A 72047 57 33 12965 4 8
A 27001 15 23 A 72047 59 33 . 12975 3 2
A 27251 61 17 A 72048 57 1 Q:» ¢ 12975 3 10
A 27251 61B 17 A 72048 59 1 € 12075 “ 0
A 27365 17 39 A \ q ¢ 13106 2 7
A 27365 19 39 A C 13106 3 )
A 27365 21 39 A : 13106 41 -
A 27891 83 25 A 3 : 13106 43 -
A 30064 43 10 A 7 : 13105 69 -
A 30095 49 34 A 9 : 13196 4 16
A 30338 71 13 A 5 : 13197 a7 17
A 30881 39 10 A 0 C 1320C 53 2
A 30881 39 11 A 2 : 13211 a7 0
A 32747 83 26 A p : 13241 Ju S
A 34046 61 21 A 8 c 13261 47 0
A 35690 51 16 A 2 c 13266 4 1
A 37247 55 1 9100 59 2 ¢ 13385 47 c
A 37247 69 11 22108 23 9 c 13526 43 2
A 37247 81 18 22108 o5 13 c 13605 39 5
A 39519 31 8 49108 P ) p 13605 39 6
A 30888 61 11 > A 50213 p - ¢ 13716 3s :
A 40702 57 & B 50223 61 5 c 13770 4 !
A 40702 59 B 50255 61 2 c 14060 63 !
A 40736 57 B 50273 61 6 c 14066 . 5
A 40736 o7 B 60293 61 14 C 14188 4 23
A 40736 59 21 B 52118 7 12 p 14 4 2
A 40855 61 4 B 53393 23 13 c 1420; i 2
A 41927 51 13 C 10263 43 1 c 1422 a7 30
A 41927 59 13 c 10314 43 2 c 14223 4 7
A 41959 57 27 p 10317 43 5 s 1 432? 3 1
A 42127 b7 25 c 10657 25 14 c 14241 3 g
A 43182 61 : C 10678 25 3 C 14245 4 4
A 43356 57 31 p 10836 63 3 ¢ 14240 3 3
A 43494 57 2 C 10898 75 4 C 4208 33 ¢
A 43495 57 23 C 11629 25 18 C :4305 63 9
A 44433 57 29 c 11529 49 16 g 14308 83 :
A 44433 59 29 C 11545 25 19 < o ¥ -
A 50096 47 18 C 11545 49 17 ¢ 14344 o7 34
A 56894 83 22 (o} 11886 83 15 ¢ 14344 59 4
A 60273 53 1 c 11887 83 16 € 14340 % .
A o205 . : C il o 2 C 14399 19 26
A 62079 25 16 c 11892 83 14 |




NUMERICAL INDEX 86

(

(

(

PART PAGE REF, PART PAGE  REF. PART PAGE  REF.
NO. NO. NO. NO. _NO. NO. NO. NO. NO.

c 14399 21 26 o 15410 37 9 o 17187 61 2
c 14457 75 2 c 15515 33 7 c 17187 618 2
c 14459 75 5 c 15556 33 1 c 17188 73 3
c 14460 75 5 c 15557 33 8 c 17189 73 ]
c 14506 29 4 c 15564 45 1 c 17216 37 19
c 14525 45 14 c 15389 79 10 c 17219 75 8
c 14534 37 12 c 15690 65 10 c 17224 69 28
c 14537 61 9 c 15691 66 i1 c 17236 49 8
c 14537 61B 9 c 15692 65 12 c 17249 45 6
c 14539 65 4 c 15693 65 13 c 17249 69 6
c 14553 61 6 c 15696 65 16 c 17250 45 7
C 14553 61B 6 c 15697 65 17 c 17250 69 7
c 14565 61 3 c 15718 33 3 c 17268 69 -

c 14565 61B 3 c 15721 33 22 c 17268 73 13
o] 14566 61 4 c 15726 49 6 c 17275 61 15
c 14566 61B 4 c 15726 51 17 c 17275 61B 15
o 14568 73 2 c 15768 73 7 c 17281 45 3
c 14568 75 14 c 16128 71 20 c 17298 49 6
o 14599 63 21 C 16129 37 8 c 17298 51 17
o 14619 49 37 c 16133 69 31 c 17433 53 8
c 14644 47 24 c 16163 69 10 C 17435 53 9
c 14655 49 35 c 16164 43 21 17438 53 17
c 14655 55 c 16170 35 2 17439 53 1
c 14690 25 23 c 16200 41 4 17440 53 14
c 14690 31 4 c 16239 35 23 17443 53 18
c 14692 73 9 c 16295 47 27@ » 17444 53 19
c 14703 71 16 c 16339 47 2 C 17536 69 25
c 14709 71 17 c 16362 35 < c 17546 63 34
c 14710 71 18 c c 17574 25 16
c 14712 71 - c c 17612 55 4
c 14715 71 8 c c 17612 69 16
o 14717 71 15 c o 17636 77 4
c 14722 71 3 c c 17717 29 1
c 14724 71 4 c c 17718 29 2
c 14725 71 14 C c 17732 69 33
c 14728 37 22 c c 17734 69 29
c 14729 35 20 C C 17763 61 24
c 14730 35 20 c C 17763 61B 24
c 14827 55 4 c 17859 77 1
c 14828 55 7 c 17860 77 3
o 14829 55 8 c 17863 77 2
c 14830 55 9 C c 17898 49 25
c 14831 55 10 (@ _ c 17921 63 2
C 14832 55 1 C 16516 556 1 c 18014 41 2
c 14833 55 ) ¢ 16516 55 c 18016 41 1
c 14834 55 C 16581 77 1 c 18017 41 21
c 14836 55 c 16616 33 19 c 18092 55 15
C 14837 55 c 16651 37 8 c 18095 11 25
c 14838 55 16 c 16687 49 24 c 18095 13 25
c 14866 75 15 o] 16692 41 18 C 18095 15 25
c 14867 75 1 o 16697 49 35 c 18097 1 24
c 14872 73 1 c 16697 55 c 18097 13 24
c 14906 17 44 C 16699 47 1 c 18097 15 24
c 14906 19 44 c 16700 47 13 c 18097 17 34
C 14906 21 44 C 16744 47 3 Cc 18097 19 34
c 14906 31 1 c 16786 33 13 c 18097 21 34
C 14953 17 38 cC 16793 49 1 C 18097 23 N
C 14953 19 38 C 16794 49 10 c 18098 29 14
c 14954 21 38 ¢ 16796 725 20 c 18099 29 30
c 14975 71 2 C 16852 61 8 C 18100 63 11
c 14976 7 3 C 16852 61B 8 C 18101 1 18
c 14991 71 9 c 17066 37 20 C 18102 13 18
c 15007 25 5 c 17067 45 13 c 18102 15 18
c 15036 51 20 o 17152 37 14 c 18103 17 12
c 15096 4 16 C 17161 77 2 c 18103 19 _ 12
c 15335 49 1 c 17162 77 3 c 18103 29 27
c 15389 79 10 c 17186 61 10 c 18110 56 10




Y

86 NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PARY PAGE REF. -
'NO. NO.  NO. _NO. NO. NO. NO. NO.  NO.
c 18115 61 20 c 19179 43 10 c 21495 49 28
e 18115 61E 20 c 19183 43 17 c 21495 53 -
T 18115 63 40 c 19186 43 16 c 21496 49 29
c 18147 43 22 c 19187 43 15 c 21496 53 -
c 18150 35 17 c 19204 33 12 c 21496 69 26
c 18153 35 1 c 19207 51 15 c 21504 53 -
C 18197 61 12 c 19212 55 c 21505 53 15
C 1819/ 61B 12 c 19213 5 2 c 21506 53 1
C 18251 69 3 C 19246 63 39 c 21506 53 22°
C 18281 79 1 C 19250 43 1 C 21507 53 6
c 18281 83 1 c 19251 43 1 c 21507 53 7
Cc 18318 69 30 C 19253 49 38 c 21508 53 8
C 18321 49 32 c 1926 63 36 c 21508 53 24
C 18382 55 o 19400 79 9 c 21509 53 7
c 18389 616 10 c 19401 79 8 c 21509 53 23
c 18417 83 24 c 19402 81 8 c 21510 53 9
C 18580 49 15 c 19403 81 1 C 21510 53 25
C 18711 41 12 C 19454 ot 9 c 21511 53 -
c 18719 81 - c 19405 81 1 c 21518 55 5
c 18720 81 2 c 19417 37 6 c 21618 69 15
c 18722 81 1 c 19418 79 5 c 1526 39 22
c 18733 35 8 c 19422 83 5 c 526 39 22
c 18742 55 6 c 19423 83 18 21527 39 23
c 18742 69 18 c 19424 79 n 21527 39 23
c 18777 39 2 c 19440 5 8 < 21528 39 24
c 18779 39 3 c 19468 73 3 21528 39 24
c 18782 39 3 c 1946¢ 73 c 21529 39 21
c 18784 39 2 c 19472 33 c 21530 39 21
c 18786 39 18 c 19474 81 @ c 21564 33 18
C 18786 39 18 C 19740 71 C 21591 81 17
c 18788 63 27 c 19743 7 c 21592 81 19
c 18793 29 3 c 19743 1 C 21595 61 23
c 18797 49 21 c 19767 15 C 21595 61B 23
c 18808 69 1 c 19803 c 21596 33 1
c 18809 45 1 c 198 1 12 c 21679 63 42
c 18810 69 24 c 5 7 c 21814 17 1
C 18811 45 4 C 31 3 C 21814 19 1
C 18812 39 1 c 31 7 c 21814 21 12
c 18813 39 1 C 31 2 c 21815 21 31
C 18814 17 43 0041 31 14 c 21816 26 1
C 18814 19 43 @ 0053 31 20 c 21816 .27
¢ 13850 a3 3 20058 49 6 c 21872 43 19
< e o @@ 20058 st 17 C 21948 618 1
c 18871 43 c 20059 49 6
c 18890 35 O X c 20059 51 17 C 21950 618 26
c 18907 33 c 20071 55 3 C 21988 61 26
C 18908 33 c 20082 25 6 C 21988 61B 27
c 18940 33 17 c 20093 31 5 c 21989 61 25
C 18989 25 1 c 20193 29 36 c 21989 618 25
C 18992 41 5 c 20194 29 37 c 21993 61 -
C 18999 63 30 C 20455 51 15 C 21993 618 -
c 19021 25 15 (o 20457 51 3 c 22034 17 31
c 19025 55 8 c 20460 51 4 P 22034 19 31
c 19025 69 20 c 20461 51 5
c 19038 55 c 20463 51 7 ¢ 22568 39 19
c 19040 55 c 20464 51 12 C 22571 61 "
C 19041 55 c 20757 49 7 C 22571 618B 1
C 19053 5 1 C 20757 51 1 C 22571 63 -
c 19055 61 21 c 20761 51 2 c 22573 63 10
c 19055 618 21 c 20762 51 3 c 22637 47 14
C 19063 43 7 c 20764 51 4 C 22638 47 12
g :g%s: gg 38 c 20765 51 5 c 22671 a3 ™1

z c 20767 51

p 19120 61 1 c 22714 35 1




NUMERICAL INDEX 86

PART PAGE REF, PART PAGE REF. PART PAGE  REF,
No. NO. NO. NO _NoO. NO. NO. NO. NO.
c 14399 21 26 c 15410 37 9 o 17187 61 2
~ C 14457 75 2 c 15515 33 7 c 17187 61B 2
c 14459 75 5 c 15556 33 1 c 17188 73 3
c 14460 75 5 c 16557 33 8 c 17189 73 4
c 14506 29 4 c 15564 45 1 C 17216 37 19
c 14525 45 14 c 15389 79 10 c 17219 75 8
c 14534 37 12 c 15690 65 10 c 17224 69 28
c 14537 61 9 c 15691 65 1 c 17236 49 8
- c 14537 61B 9 c 15692 65 12 c 17249 45 6
c 14539 65 4 c 15693 65 13 c 17249 69 6
c 14553 61 6 c 15696 65 16 C 17250 45 7
. c 14553 618 6 c 15697 65 17 c 17250 69 7
c 14565 61 3 c 15718 33 3 C 17268 69 -
c 14565 61B 3 c 15721 33 22 C 17268 73 13
c 14566 61 4 c 15726 49 6 c 17275 61 15
C 14566 61B 4 c 15726 51 17 c 17275 61B 15
c 14568 73 2 C 15768 73 7 (o 17281 45 3
c 14568 75 14 c 16128 71 20 c 17298 49 6
c 14599 63 21 C 16129 37 8 c 17298 51 17
c 14619 49 37 c 16133 69 31 C 17433 53 8
c 14644 47 24 c 16163 69 10 c 17435 53 9
c 14655 49 35 C 16164 43 21 17438 53 17
c 14655 55 c 16170 35 2 17439 53 1
c 14690 25 23 c 16200 41 4 17440 53 14
c 14690 3 4 c 16239 35 23 17443 53 18
c 14692 73 9 c 16295 47 27 @ 17444 53 19
c 14703 71 16 c 16339 47 2 c 17536 69 25
c 14709 71 17 c 16362 35 < c 17546 63 34
c 14710 71 18 c 16363 25 c 17574 25 16
c 14712 71 - c 16373 14 c 17612 55 4
c 14715 71 8 c 16374 % 15 c 17612 69 16
c 14717 7 15 c 16379 % 23 C 17636 77 4
~ ¢ 14722 71 3 c 16384 17 c 17717 29 1
c 14724 71 4 c 1639 37 17 c 17718 29 2
c 14725 71 14 c 164 37 2 C 17732 69 33
c 14728 37 22 c o 37 1 c 17734 69 29
c 14729 35 20 c 37 7 c 17763 61 24
c 14730 35 20 c 37 15 C 17763 61B 24
c 14827 55 4 c 45 37 15 c 17859 77 1
c 14828 55 7 c@ 6446 37 16 c 17860 77 3
c 14829 55 8 16447 37 16 c 17863 77 2
c 14830 55 9 c 16448 29 3 c 17898 49 25
c 14831 56 10 Z?ﬁ 16449 2 1 ¢ 17921 63 2
c 14832 55 1 C 16516 55 1 c 18014 41 2
c 14833 55 ) ¢ 16516 55 - c 18016 41 1
c 14834 55 C 16581 77 1 C 18017 41 21
C 14836 55 c 16616 33 19 C 18092 55 15
c 14837 55 o 16651 37 8 c 18095 1 25
c 14838 55 16 o] 16687 49 24 c 18095 13 25
c 14866 75 15 c 16692 41 18 c 18095 15 25
C 14867 75 1 c 16697 49 35 c 18097 1 24
c 14872 73 1 c 16697 55 c 18097 13 24
c 14906 17 44 c 16699 47 11 c 18097 15 24
: C 14906 19 44 C 16700 47 13 C 18097 17 34
c 14906 21 44 c 16744 47 3 C 18097 19 34
C 14906 31 11 c 16786 33 13 C 18097 21 34
- Cc 14953 17 38 C 16793 49 11 Cc 18097 23 "6
o 14953 19 38 C 16794 49 10 Cc 18098 29 14
c 14954 21 38 ¢ 16796 25 20 c 18099 29 30
c 14975 71 2 c 16852 61 8 c 18100 63 1
c 14976 n 3 c 16852 618 8 c 18101 11 18
c 14991 71 9 c 17066 37 20 c 18102 13 18
c 15007 25 5 o 17067 45 13 c 18102 15 18
~ 15036 51 20 c 17152 37 14 C 18103 17 12
c 15096 41 16 c 17161 77 2 c 18103 19 12
c 15335 49 1 c 17162 77 3 c 18103 29 27
c 15389 79 10 c 17186 61 10 c 18110 55 10



NUMERICAL INDEX 87
PART PAGE  REF. PART PAGE  REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.

C 22721 35 1 KO 235011 7 18 KO 235818 19 35
C 22979 35 - KO 235011 7 41 KO 235818 21 35
C 22980 35 - KO 235011 9 18 KO 235826 7 14
D 22988 29 4 KO 235025 17 16 KO 235826 7 37
) 31045 47 4 KO 235025 19 16 KO 235868 13 17
D 39712 83 20 KO 235025 21 16 KO 235868 15 17
D 58185 51 6 KO 235025 23 3 KO 235889 13 2
D 58186 51 7 KO 235026 17 17 KO 235890 13 16
D 58187 51 8 KO 2365026 19 17 KO 235891 13 16
D 58188 51 1 KO 235026 21 17 KO 235892 13 16
D 58189 51 14 KO 235047 7 9 KO 235901 25 11
D 58196 51 9 KO 235047 9 9 KO 236387 27 3
D 59650 51 12 KO 235048 7 6 KO 236611 11 13
D 59699 55 8 KO 235048 9 6 KO 236611 13 13
D 63367 55 KO 235048 23 11 KO 236611 15 13
E 59014 33 14 KO 235053 7 27 KO 236675 17 4
KO 200380 27 1 KO 235053 7 50 KO 236763 15 2
KO 200380 27 6 KO 235053 9 28 KO 236764 15 16
KO 200383 27 4 KO 235054 25 14 KO 236765 15 16
KO 220174 23 7 KO 235057 23 14 KO 236766 15 16
‘KO 220174 63 6 KO 235070 17 29 236886 21 1
KO 220297 63 2 KO 235070 19 29 237064 21 6
KO 230011 7 20 KO 235070 21 29 237277 17 49
KO 230011 7 43 KO 235070 23 5 3 237277 19 49
KO 230020 9 20 KO 235084 29 1 KO 237277 21 49
KO 230170 7 16 KO 235085 29 1 KO 237421 5 9
KO 230170 7 39 KO 235086 29 \0 KO 237423 5 10
KO 230170 9 16 KO 235117 7 KO 237489 27 3
KO 230170 17 9 KO 235117 9@ KO 237520 25 4
KO 230170 7 KO 237658 17 5
KO 230170 7 KO 237658 19 5
KO 230265 1 KO 237658 21 5
KO 230265 11 KO 237658 23 15
KO 230265 29 KO 237670 19 4
KO 230265 19 KO 237670 21 4
KO 230265 6 KO 237672 9 14
KO 230265 23 KO 237677 25 4
KO 230675 24 KO 237727 23 1
KO 230722 2 KO 237808 17 23
KO 230722 16 KO 237808 19 23
KO 231032 16 KO 237808 21 23
KO 231032 16 KO 237895 5 1
KO 231032 20 KO 238057 61 18
KO 231052 20 KO 238057 618 18
KO 231281 20 KO 240013 7 21
KO 231281 4 KO 240013 7 a4
KO 231355 25 KO 240013 9 21
KO 232535 12 KO 270158 17 2
KO 232535 8 KO 270158 19 2
KO 232535 17 KO 270158 21 2
KO 232770 15 KO 270889 17 3
KO 232770 33 KO 270889 19 3
KO 232770 10 KO 270889 21 3
KO 235003 1 1 KO 235631 9 10 KO 275066 7 26
KO 235003 13 1 KO 235652 25 5 KO 275066 7 49
KO  235007-S 7 40 KO 235757 17 29 KO 275067 9 27
KO  235007-S 17 10 KO 235757 21 29 KO 275143 9 4
KO  235007-S 19 10 KO 236757 23 5 KO 275144 7 11
KO  235007-S 21 10 KO 235803 13 8 KO 275144 9 11
KO 235008 2 15 KO 235803 15 8 KO 275144 23 12
KO 235008 7 38 KO 235811 13 7 KO 275182 63 12
KO 235010 7 42 KO 236818 17 35 KO 275220 9 3



88

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
KO 275231 27 5 R 16170 57 30 113- 102 79 12
KO 275341 5 3 R 16170 59 30 113- 103 25 7
KO 275341 23 10 R 16287 11 19 113- 103 63 11
KO 275341 25 1 R 16287 13 19 113- 103 79 15
KO 275690 29 15 R 16287 15 19 113- 113 Ly 11
KOA 220474 63 10 R 16287 17 27 113- 118 25 16
KOA 231533 63 1 R 16287 19 27 113- 118 31 5
KOA 235139 1 10 R 16287 21 27 113 118 71 10
KOA  235256-S 29 26 R 16287 23 2 113 122 37 11
KOA 235567 11 15 R 17820 47 33 113- 206 17 14
KOA 235569 1" 15 T 40189 83 21 113- 206 19 14
KOA 235571 11 15 w 5063-S 1 21 113 206 21 14
KOA 235611 11 6 w 5063-S 13 21 113- 206 41 13
KOA 235616 11 15 W 5063-S 15 21 113- 206 79 6
KOA 235827 13 6 w 5063-S 49 5 113- 207 5 3
KOA 235845 25 8 113- 207 17 33
KOA 235864 13 15 113- 207 19 33
KOA 235865 13 15 HARDWARE CODE NUMBERS 113- 207 21 33
KOA 235866 13 15 13- 424 51 13 113- 207 3 19
KOA 2356867 13 15 13- 514 35 18 113 207 33 20
KOA 235871 17 8 13- 612 63 28 1 207 49 2
KOA 236205 25 12 13- 614 45 8 - 207 69 21
KOA 236303 17 7 13- 614 69 8 207 77 6
KOA 236919 29 34 15- 420 29 9 = - 209 61 18
KOA 237031 29 28 22- 58 63 5 «Q 3- 219 29 6
KOA  237033-S - X 13- 417 71 5
KOA  237127-S - 113- 417 75 6
KOA 237344 - 113- 417 75 9
KOA 237344 113- 417 77 4
KOA 237401 113- 421 75 13
KOA 237402 113- 424 35 22
KOA 237403 113- 424 37 4
KOA 237404 113- 424 45 3
KOA 237405 113- 425 73 3
KOA 237559 113- 427 37 3
KOA 237653 113- 441 37 3
KOB 235949 13 443 77 5
KOB 236293 114- 200 49 3
KOB 236303 121- 106 35 3
KOB 236364 121- 106 37 13
KOB 237034 126- 16 41 17
KOB 237182 126- 111 57 24
KOD 235327 126- 111 59 24
KOD 235327 126- 128 47 41
KOD 235327 129- 17 29 7
KOE 235646 129- 18 57 14
KOE 235646 129- 18 59 14
KOE 235646 129- 27 63 22
M 20007 129- 37 29 20
M 20007 129- 37 63 41
0 2815-N 33 16 111 131 63 3 129- 77 63 37
0 10323-AB 51 16 111 202 63 15 129- 101 63 17
R 15077 57 19 111 256 b 7 129- 101 63 33
T 317 77 b 129- 102 5 10
R 15077 59 19
R 15087 59 3 111 530 67 2 129- 102 25 19
R 15090 57 8 111 531 67 3 129- 102 35 4
R 15090 59 8 111- 532 67 2 129- 102 63 14
R 15106 57 1 113- 1 47 20 129- 102 79 13
113- 2 25 12 129- 103 5 6
R 15106 59 1
R 16147 57 12 113- 4 81 20 129- 103 17 47
13- 6 17 19 129- 103 19 47
R 16147 59 12
R 16148 57 16 13- 6 19 19 129- 103 21 47
R 16148 59 16 113 6 21 19 129- 103 61 20
R 16161 57 9 113- 6 25 3 129- 103 77 -7
R 16161 29 9 13 12 81 4 129- 105 61 15
113 102 63 18 129- 105 67 4




NUMERICAL INDEX

89
PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
129- 105 67 5 169- 95 29 35 192- 21 79 7
129- 105 75 10 169- 108 83 17 192- 23 35 21
129- 122 65 7 169- 114 53 20 192- 23 37 5
129- 122 63 20 169- 131 63 24 192- 23 39 14
129- 122 69 19 171- 247 49 30 192- 23 45 2
129 125 39 15 173- 73 61 7 192- 23 61 16
129- 143 17 46 173 210 63 3 192- 23 67 3
129- 143 19 46 173- 215 25 21 192- 23 75 7
129- 143 2 46 173- 215 49 19 192- 23 77 7
129 325 39 16 173- 221 21 21 192- 26 59 36
129 325 39 17 173- 224 63 8 192- 116 57 35
129- 409 5 2 173- 237 59 27 193 4 61 8
129 504 25 22 175- 436 25 10 193- 5 63 9
129. 504 49 20 177- 94 5 7 193- 26 21 22
129- 531 53 10 182- 515 81 14 193- 29 63 44
131- 164 43 20 182- 523 63 35 193- 56 29 8
131 176 71 11 187- 408 63 7 193- 57 63 32
131 178 31 16 187- 485 63 4 193- 60 25 10
131 178 37 21 187- 1036 29 38 193 70 63 19
131 178 45 9 187- 1046 39 1 193- 76 33 5
131 178 69 9 187- 1046 39 12 - 104 31 17
131- 178 69 22 187- 1047 63 6 104 43 6
131- 179 43 5 187- 1251 31 2 1 104 69 23
131- 309 11 26 187- 1844 63 26 @ 5- 126 3 18

131 309 13 26 192- 17 57 1 195- 512 5 8
131 309 15 26 192- 17 59 1 ) 195- 513 63 38
131 309 17 37 192- 18 29 6 195- 5156 25 8
131 309 19 37 192 18 29 \ 195- 515 29 10
131- 309 21 37 192- 18 59 195- 518 81 16
13 351 49 31 192- 18 4 195- 520 63 13
131- 366 47 35 192- 18 (% 23 195- 521 25 18
131 629 63 5 192- 19 &9 18 195- 521 45 12
131 1112 a1 8 192- 19 @ 18 195 521 55 9
131- 1113 41 3 192- 21 18 195- 521 63 43
131- 1115 81 5 192- 25 2 195- 521 69 17
131- 1129 43 4 25 9 195- 521 79 16
. 1 25 13 195 524 37 18
1312 13"; ‘;53 g %Xl}\ 9 29 13 195- 525 5 4
132- 46 %5 13 32 19 47 19 195- 525 77 9
132. 48 31 10 ! 20 5 9 195- 533 69 14
132. 91 31 9 <: 92 20 25 6 195- 533 77 8
139, 91 7 5 ) 20 25 17 195- 541 71 7
132- 306 75 20 35 19 195- 541 75 3
ey 1o -~ % 20 41 10 195- 545 17 36
139 310 69 20 57 3 195- 545 19 36
132- 310 71 20 63 12 195- 545 21 36
132 3 39@» 4 20 79 17 195. 545 75 1
13- 311 39 9 21 5 5 195- 2021 37 10
132 320 55 10 21 17 15 195- 2021 a1 9
132 320 69 13 21 17 24 195- 2069 11 15
132 321 43 9 21 17 32 205- 27 17 30
132. 361 s 5 21 17 48 205- 27 19 30
138, e9 7 19 21 19 15 211 7 53 16
138, 96 31 e 21 19 24 211 9 53 5
138, 99 29 a 21 19 32 211 9 53 6
138. 308 n 5 21 19 48 211 11 83 23
138 319 35 16 21 21 15 213- 4 43 14
138 319 a3 18 21 21 24 214- 6 81 13
138, 319 47 42 21 21 32 214 9 49 13
138 323 55 1 21 21 48 214 17 49 39
138 2054 45 10 21 29 7 214- 251 25 4
121 4 43 12 21 33 21 218- 445 81 7

151- 210 29 5 21 41 14 218- 457 79 2
164- 40 23 3 21 49 4 218- 485 81 6
164, a2 P e - 21 61 19 218 494 79 3
164- 50 29 9 192- 21 63 29 218- 535 81 15
166- 86 49 36 192- 21 77 8 218- 927 79 4




90 NUMERICAL INDEX
PART PAGE REF.
NO. . NO.__NoO.
218 5006 49 22
218 5007 49 9
218- 5007 49 27
218- 5007 49 33
218 5056 69 27
218- 5107 49 26
218- 5232 79 14
218 5291 73 5
219- 17 39 20
219- 403 43 4
219- 404 39 6
219- 404 39 7
219- 404 4 19
210- 404 45 2
219- 404 69 2
219- 405 71 2
221- 4 47 7
221- 849 51 10
221- 841 53 10
221- 841 53 21
221- 842 83 19
21 1134 73 1
221- 1375 73 2
21- 1412 17 45
221~ 1412 19 45
21- 1412 21 45 “@
223 20 61 22
223- 20 618 22 \ <
321- 1423 65
321- 1786 65
321- 1788 65 %
321- 2110 65 &
321- 2468 65
321- 2469 68 @
321- 2624 65 :
321 2625 65 o
321- 2658 65
363 406 35
353 442 31
353- 462 31




.w iid iy B v

LY
e
%




